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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

5.1.3 20DB BANDWIDTH
RESULT: Passed

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100KHzZ BANDWIDTH
RESULT: Passed

5.1.5 SPURIOUS EMISSION
RESULT: Passed

5.1.6 FREQUENCY SEPARATION
RESULT: Passed

5.1.7 NUMBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.8 TIME OF OCCUPANCY
RESULT: Passed

5.1.9 CONDUCTED EMISSIONS
RESULT: Passed

5.1.10 RADIATED EMISSIONS
RESULT: Passed

6.1.1 ELECTROMAGNETIC FIELDS
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix 1: Test Result

2. Test Sites

2.1 Test Facilities

Neutron Engineering Inc.
No. 3 Jinshagang 1st Road, ShiXia, DaLang Town, Dong Guan, China
FCC Registration No.: 319330

The tests at the test site have been conducted under the supervision of a TUV
engineer.
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2.2 List of Test and Measurement Instruments
Table 1: List of Test and Measurement Equipment
K'.nd of Manufacturer Type S/N Callbrgted
Equipment until
Spurious emission and Radiated emission
EMI Test Receiver | ESVS10 834468/011 100216 2013-03-08
Spectrum . MY4144029
Analyzer Agilent E4407B 2 2013-03-08
Trilog-Broadband
Antenna Schaffner CBL6111C 2598 2013-03-08
Amplifier HP 8447D §648A0473 2013-03-08
RF Cable MIYAZAKI 8D-FB N/A 2013-03-08
Horn Antenna EMCO 3115 9607-4877 | 2013-11-25
Loop Antenna Chase HLAG6120 1062 2013-05-08
3m Anechoic
Chamber AUDIX N/A N/A 2013-12-05
Active Loop
Antenna R&S HFH2-Z2 830749/020 | 2013-05-27
Radio Test Suite
Test Receiver Rohde & Schwarz ESCI 100842 2013-10-20
Conducted Emission
Receiver R&S ESHS20 836600/006 | 2013-03-08
Artificial Mains
Network R&S ESH2-z5 834066/011 | 2013-03-08
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2.3 Traceability
All measurement equipment calibrations are traceable to NIM (National Institute of Metrology)

or where calibration is performed in other countries, to equivalent nationally recognized
standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Neutron Engineering Inc. No. 3 Jinshagang 1st Road, ShiXia, DaLang Town, Dong Guan,
China is listed on the US Federal Communications Commission list of facilities approved to
perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUTs are Portable Bluetooth Mini-Speaker with Bluetooth technology.

The EUTs are available for either Bluetooth device or external media player. Its
hands-free function makes the connectivity invisible and reliable, mini size and build-
in battery make it easier to carry with.

All models are identical in function, circuit design and components employed, except
different enclosure and color.

For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment: Portable Bluetooth Mini-Speaker
Type Designation: SP-1042, SP-1043, SP-1044, SP-1045, SP-1046, SP-1047
FCC ID: N5MSP1042

Table 3: Technical Specification of EUT

Technical Specification Value

Operating Frequency band 2402 — 2480 MHz

Channel separation 1MHz

Extreme Temperature Range | -40°C to +85°C

Operation Voltage DC 3.7V (via Lithium Battery)
Modulation FHSS, GFSK, 8PSK, 71/ 4DQPSK
Antenna Type Internal Antenna, Non-User Replaceable
Antenna Gain 3dBi

RF Output Power 0.00326W (5.14dBm)
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Table 4: Frequency hopping information

Technical Specification Description

Hereby we declare that the maximum frequency of this
device is: 2402-2480MHz. This is according the
Hopping Range Bluetooth Core Specification V3.0 for devices which will
be operated in the USA. This was checked during the
Bluetooth Qualification tests (Test Case: TRM/CA/04-E).
Example of a 79 hopping sequence in data mode:

33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47,
The input bandwidth of the receiver is 1IMHz. In every
connection one Bluetooth device is the master and the
other one is the slave. The master determines the
hopping sequence. The slave follows this sequence.
Both devices shift between RX and TX time slot
according to the clock of the master.

Hopping Sequence

Additionally the type of connection is set up at the
beginning of the connection. The master adapts its
hopping frequency and its TX/RX timing according to the
packet type of the connection. Also the slave of the
connection will use these settings.

Receiver input bandwidth

Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the
master of the connection will be followed in any case.

That means a repeated packet will not be send on the
same frequency, it is send on the next frequency of the
hopping sequence.

3.3 Independent Operation Modes

The basic operation modes are:
A. Transmitting

1. Low channel

2. Middle channel

3. High channel

Standby

Receiving

Charging

Off

moow
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3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

- Technical Description
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4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The
test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according

to the procedures in ANSI C63.4: 2003.

Due to models’ difference indicated in clause 3.1, full test was applied on model SP-

1042 only.

Full test was applied on all test modes, but only worst case was shown.

4.3 Special Accessories and Auxiliary Equipment

Auxiliary equipment:

Description Manufacturer Model S/IN
PC Dell DCSM G7K832X
LCD monitor Dell E177FPc CNOFJ179-64180-6AG-1WNS
USB Keyboard Dell L100 CNORH6596589071TO8SNE
USB Mouse Dell MO56UOA G01003HO
Modem ACEEX DM-1414V 0603002131
Printer Sl DPU-414 3018507 B

4.4 Countermeasures to achieve EMC Compliance

The test sample which has been tested contained the noise suppression parts as described in
the Constructional Data Form or the Technical Construction File. No additional measures were

employed to achieve compliance.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

1-4m

EUT& Im
Support Unj =

Turn Tahle

Ground Plane

Test Receiver

MUDGD

O o o fx'r-':i.'-- 3
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Diagram of Measurement Equipment Configuration for Mains Conduction Measurement

EUT &
Support stand
LISN
&0cI
|
Ground plane
Testreceive | |__|L—
|2 2 e

Diagram of Measurement Equipment Configuration for Conducted Transmitter
Measurement

RF Cable
Test

Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test date : 2012-03-06

Test standard : FCC Part 15.247(b)(4) and Part 15.203

Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 1.5dBi, and the antenna connector is designed with permanent attachment and
no consideration of replacement. Therefore the EUT is considered sufficient to comply with the
provision.

Refer to EUT photo for details.
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5.1.2 Peak Output Power

RESULT:

Test date : 2012-03-06

Test standard : FCC Part 15.247(b)(1)
Basic standard : ANSI C63.4: 2003
Limit : 0.125W

Kind of test site : Shielded room
Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 20°C

Relative humidity : 50%

Atmospheric pressure : 101 kPa

Table 5: Test result of Peak Output Power, GFSK mod  ulation

Passed

Channel .
Channel Frequency Peak Output Power Limit
(MHz) (dBm) (W) (W)
Low Channel 2402 3.35 0.00216 0.125
Middle Channel 2441 3.78 0.00239 0.125
High Channel 2480 3.81 0.00240 0.125
Remark: RBW is 1MHz
Table 6: Test result of Peak Output Power, 8DPSK mo  dulation
Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 4.74 0.00298 0.125
Middle Channel 2441 5.04 0.00319 0.125
High Channel 2480 5.14 0.00326 0.125

Remark: RBW is 3MHz
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5.1.3 20dB Bandwidth

RESULT:

Date of testing
Test standard
Basic standard
Kind of test site

Test setup
Test Channel

2012-03-06

FCC Part 15.247(a)(1)
ANSI C63.4: 2003
Shielded room

Low/ Middle/ High

Operation Mode A
Ambient temperature 20C
Relative humidity 50%
Atmospheric pressure 101 kPa

Passed

Table 7: Test result of 20dB Bandwidth, GFSK modula  tion
Channel ZOdB Limit
Channel Frequency Bandwidth (MH2) Result
(MH2) (kHz)
Low Channel 2402 830 / Pass
Mid Channel 2441 830 / Pass
High Channel 2480 830 / Pass
Table 8: Test result of 20dB Bandwidth, 8DPSK modul  ation
Channel 20d|3 Limit
Channel Frequency Bandwidth (MH2) Result
(MH2) (MH2)
Low Channel 2402 1.21 / Pass
Mid Channel 2441 1.21 / Pass
High Channel 2480 1.21 / Pass
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Test Plot of 20dB Bandwidth, GFSK modulation
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High Channel
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Test Plot of 20dB Bandwidth, 8DPSK modulation
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Middle Channel
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5.1.4 Conducted spurious emissions measured in 100k~ Hz
Bandwidth

RESULT: Passed
Date of testing : 2012-03-06

Test standard : FCC part 15.247(d)

Basic standard : ANSI C63.4: 2003

Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Kind of test site : Shield room
Test setup

Test Channel : Low/ High
Operation mode : A

Ambient temperature : 22°C
Relative humidity : 52%
Atmospheric pressure : 101 kPa

All emissions are more than 20dB below fundamental, details refer to following test plot, and
compliance is achived as well.
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Test Plot of 100kHz Bandwidth of Frequency Band Edg e, GFSK
modulation
Low Channel
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Low Channel, Band Edge

® RBW 100 kHz Marker 4 [Tl ]
VBW 100 kHz -58.23 dBm
Ref 10 dBm Att 20 4B SWT 10 ms 2.373000000 GHz
10 Marker| 1 [T1
0043 |dBm
Lo 0l 0,43 dB 4
Marker| 2 [T1
46163
=3 |,
PRV RVAVAVA IRVAVRRIE:  ¥:A
Marker| 3 [T1
s N2 19 .57 dRm —59p99 |dim
2(.390000p00 |§H=z
-30
l—a0 Z \
F-50
4
NPT WU R NPT P TOIUUN I U PO 1P TR Al g Al ATLAAL,
o NP e w hrar et o
70
F-80
F2
F1l
=90
Center 2.355 GHz 10 MH=zZ/ Span 100 MH=zZ
Date: 6.MAR.2012 13:12:35
Middle Channel
® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -58.09 dBm
Ref 10 dBm Att 20 dB SWT 100 ms 716.760000000 MH=Zz
10
- D1 0.57 4B
=R |,
— N2 -19.43 dbm
30
F—40
-50
1
N AR L 1 T Il 1
ﬂﬂﬁh\AFLMhUb’uﬂ\JMJgMJUVﬂd}mAlJﬁf“’*ﬂP\L{\hﬁLA}V PR PP AR DO
70
80
-90
Start 30 MHz 97 MHz/ Steop 1 GHz

Date: 6.MAR.2012 13:23:00
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® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -58.59 dBm
Ref 10 dBm Att 20 dB SWT 2.6 s 5.641000000 GH=z
10
- D1 0.57 dBm
=3 [,
—— N2 -19.43 dpm
30
F—40
50
% rﬂqvvmmﬂwdv4wgﬂiﬂh*MxAPmeJMWNﬂ
by AL Moo g Al WA A=A
-70
80
-90
Start 1 GHz 2.55 GHz/ Stop 26.5 GHz
Date: 6.MAR.Z2012 13:23:19
High Channel
® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -58.46 dBm
Ref 10 dBm Att 20 dB SWT 100 ms 449.040000000 MH=z
10
- D1 084 dBm
=3 [,
- D> —19.016 dpm
-30
-40
350
1
s . . T, f i \
B SRR e o A A i i TGN H
-70
80
-90
Start 30 MH=z 97 MHz/ Step 1 GHz

Date: ©.MAR.2012 13:19:20
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® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -58.11 dBm
Ref 10 dBm Att 20 dB SWT 2.6 = 4.621000000 GH=z
10
- D1 0.84 dBm
=3 |,
— D> —19.116 dBm
30
40
50
»_‘gn AL, L" \IIAV‘W. Av Aw‘\]v'“ AR oy Ay Il;nl
70
80
-90
Start 1 GHz 2.55 GHz/ Stop 26.5 GHz
Date: ©.MAR.2012 13:19:44
High Channel, Band Edge
® RBW 100 kHz Marker 4 [T1 ]
VBW 100 kHz -59.02 dBm
Ref 10 dBm Att 20 dB SWT 10 ms 2.493000000 GHz
10 Marker| 1 [T1
1 0184 dBm
- D1 0.84 |dBm dronaohon oo
Marker| 2 [Té9 A
- I
=3 |,
BES UUrUu GHZ
Marker| 3 [T1
- D> —16.116 dBm —59:62 dbm
2|-500000p00 GH=z
o \
'y
A TR SN ol A At d bl a PP PR F Y P
NV VWA hitd P AT AT w v b ) ba” ahddaa™ias
70
80
F2
F1
-90
Center 2.525 GHz 10 MHZ/ Span 100 MH=z
Date: ©.MAR.2012 13:19:01
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Test Plot of 100kHz Bandwidth of Frequency Band Edg e, 8DPSK
modulation
Low Channel

® REW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -58.84 dBm

Ref 10 dBm Att 20 4B SWT 100 ms 592.600000000 MHZ

10

D1 1.16 dbm

-0

——D2 -18.84 dBm

-20

|30

|40

-50

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 6.MAR.2012 13:51:00

® REW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -58.71 dBm

Ref 10 dBm Att 20 4B SWT 2.6 = 3.805000000 GHz

10

D1 1.16 dbm

-0

D2 —-|18.84 dBm

-20

|30

angoll A, LA AN .|ILA.J\LJ
g W v

-50

Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: 6.MAR.2012 13:51:37
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Low Channel, Band Edge

® RBW 100 kHz Marker 4 [Tl ]
VBW 100 kHz -57.33 dBm
Ref 10 dBm Att 20 4B SWT 10 ms 2.385600000 GHz
10 Marker| 1 [T1
1116 |dBm
o D1 1.16| dB; FiuA] oI =
Marker| 2 [T1
59190 |d
= m
=3 |,
PREJCAVRVAVAVA IRVAVERIE (=¥:4
Marker| 3 [T1
i D2z -18.84 dBm =501 10 dHm
2(.4004C000p00 |GH=z
-30
‘«l
|50
4
TR e tduigbapamt LN am_an. 2, A, A A P |rln
v el oy A g Pt o
70
-80
F2
F1l
-90
Center 2.355 GHz 10 MH=zZ/ Span 100 MH=zZ
Date: 6.MAR.2012 13:50:32
Middle Channel
® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -58.69 dBm
Ref 10 dBm Att 20 dB SWT 100 ms 493.6€60000000 MH=Z
10
G D1 1.34] dB
=R |,
—r D2 -|18.66 dbm
30
-40
|- 50
1
- . h . "
AR~ PAR! u«»mmm»1pwﬁv¢MiVA-wwurAWtuwmr
70
80
-90
Start 30 MHz 97 MHz/ Steop 1 GHz
Date: 6.MAR.2012 13:59:52
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®

RBW 100 kHz
VBW 100 kHz

Marker 1 [T1 ]
-57.49 dBm

Ref 10 dBm Att 20 dB SWT 2.6 s 4.111000000 GHz
10
s D1 1.34 dB
=3 |,
i D2 -18.66 dBm
F-30
—40
50
1
h¢ WWW“‘\M‘UW
PO T SOV WO | DY TR P
70
80
-90
Start 1 GHz 2.55 GHz/ Stop 26.5 GHz
Date: 6.MAR.2012 14:00:21
High Channel
® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -58.20 dBm
Ref 10 dBm Att 20 dB SWT 100 ms 544.100000000 MHz
10
5 D1 1.58 dB
=R |,
D2 —|18.42 dBm
20
30
40
50
1
- 1 I Il Y P 1 11
M K0S TTEUTRLEY | 7Y LN Py ey Y DY T FANTYS STV
-70
80
-390
Start 30 MHz 97 MHz/ Steop 1 GHz
Date: 6.MAR.2012 13:55:53
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® RBW 100 kHz Marker 1 [Tl ]
VBW 100 kHz -58.94 dBm
Ref 10 dBm Att 20 4B SWT 2.6 s 4.264000000 GHz
10
- D1 1.58 dB
=3 |,

D2 —|18.42 dBm

F-30

—40

F-50

T JMWWWWMWMW
- i PP T PR Y W TR Ao
L N it
-70
F-80
=90
Start 1 GHz 2.55 GHz/ Stop 26.5 GHz

Date: 6.MAR.2012 13:56:15

High Channel, Band Edge

® RBW 100 kHz Marker 4 [T1 ]
VBW 100 kHz -58.56 dBm

Ref 10 dBm Att 20 dB SWT 10 ms 2.493200000 GH=z

10 Marker| 1 [Tl
3 1+58 dBm
ot D1 1.58] 170800000 GH
Marker| 2 [T1
- E
-591L30 dBm
-1 A OOpot GHZ
Marker| 3 [Tl
D2 —|1§8.42 dBm —60 dBm
2(.%00000p00 GHz

4
\4'] st LA A an alan A ol et LR A-d " TV

gl Sy T oA o b e
70
80

F1l
F2

-90
Center 2.526 GHz 10 MHz/ Span 100 MH=z

Date: 6.MAR.2012 13:55:38B
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5.1.5 Spurious Emission

RESULT: Passed
Date of testing : 2012-03-07 to 2012-03-09
Test standard : FCC part 15.247(d)
FCC Part 15.205
Basic standard : ANSI C63.4: 2003
Limits : Refer to 15.209(a) of FCC part 15.247(d)
Kind of test site : 3m Semi-Anechoic Chamber
Test setup
Test Channel : Low/ Middle/ High
Operation mode : A C
Ambient temperature : 20°C
Relative humidity : 53%
Atmospheric pressure : 101 kPa
Remark:

During the pretest the EUT was rotated through threee orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find the
orientation that has the maximum emission, which is the orientation shown in the test setup
photos.

Testing was carried out within frequency range 9kHz to the tenth harmonics.

For details refer to Appendix 1.
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5.1.6 Frequency Separation

RESULT: Passed
Date of testing 2012-03-06
Test standard FCC part 15.247(a)(1)
Basic standard : ANSI C63.4: 2003
Limit : = 25kHz or 2/3 of 20dB bandwidth, whichever is
greater
Test setup
Test Channel : Low/ Middle/ High
Operation Mode : A
Ambient temperature : 22°C
Relative humidity : 52%
Atmospheric pressure 101 kPa
Table 9: Test result of Frequency Separation, GFSK ~ modulation
Measured
Ch Channel Channel Limit
annel Frequency . Result
(MHz) Separation (kHz)
(MH2)
Low Channel 2402 1 > 25kHz or 2{3 of Pass
Adjacency Channel 2403 20dB bandwidth
Mid Channel 2441 1 > 25kHz or 2/_3 of Pass
Adjacency Channel 2442 20dB bandwidth
High Channel 2480 1 > 25kHz or 2/_3 of Pass
Adjacency Channel 2479 20dB bandwidth
Table 10: Test result of Frequency Separation, 8DPS K modulation
Measured
Channel Channel Limit
Channel Frequency . Result
(MH2) Separation (kHz)
(MHz)
Low Channel 2402 1 > 25kHz or 2/_3 of Pass
Adjacency Channel 2403 20dB bandwidth
Mid Channel 2441 1 = 25kHz or 2/3 of Pass
Adjacency Channel 2442 20dB bandwidth
High Channel 2480 1 = 25kHz or 2{3 of Pass
Adjacency Channel 2479 20dB bandwidth
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Test Plot of Frequency Separation, GFSK modulation

Low Channel
® RBW 30 kHz Delta 1 [T1 ]
VBW 100 kHz -0.10 dB
Ref 10 dBm Att 20 dB SWT & ms 1.002000000 MHz
10 Marker| 1 [T1

-0492 cBm
401936000 GH

f\,\“n M, N
e I AT
L G

Center 2.4025 GHz 300 kHz/ Span 3 MHz

Middle Channel

® RBW 30 kHz Delta 1 [T1 ]
VBW 100 kHz 0.67 dB
Ref 10 dBm Att 20 dB SWT 5 ms 990.000000000 kHz
10 Marker| 1 [T1
-1 64 dBm
1 1
Lo 440852000 GH

s ) v
N, nw/d A U\lﬂ. ) N
Iy

Center 2.4415 GHz 300 kHz/ Span 3 MHz
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High Channel
® RBW 30 kHz Delta 1 [T1 ]
WBW 100 kHz 0.38 dB
Ref 10 dBm Att 20 dB SWT 5 ms 990.000000000 kH=z
10 Marker| 1 [T1

-0}158 dBm
479002000 CGH

= My h
[ AR ONY; k"
[y P! I
b,
Wﬂlun

W

Center 2.4795 GHz 300 kHz/ Span 3 MH=z

Test Plot of Frequency Separation, 8DPSK modulation

Low Channel
® RBW 30 kHz Delta 1 [T1 ]
VBW 100 kHz -0.33 dB
Ref 10 dBm Att 20 dB SWT & ms 996.000000000 kHz
10 Marker| 1 [T1

1 -0425 cdBm
401930000 GH

ﬂﬂﬂvh ) MMUA . mm
AW TRMANE T

Center 2.4025 GHz 300 kHz/ Span 3 MHz
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Middle Channel

® REBW 30 kHz Marker 1 [T1 ]
VBW 100 kHz -2.55% dBm
Ref 10 dBm Att 20 dB SWT 5 ms 2.440840000 GHz
10 Delta [l [T1 ]
1 2162 daB
L o 1 182000000 MH
mm W 1" L T
AT AR
|20
30
40
I-s0
&0
70
l-s0
-390
Center 2.4415 GHz 300 kHz/ Span 3 MH=z
High Channel
® REBW 30 kHz Delta 1 [T1 ]
VBW 100 kHz -0.65 dB
Ref 10 dBm Att 20 dB SWT 5 ms 846.000000000 kHz
10 Marker|[ 1 [T1
1 1 0f36 dBm
Lo h 4 472660000 CH
s N\l‘*}[\m
bz ) A W,
n/ ! V‘/W“ ""‘JMV\
20 I ul'a‘\
30
40 ‘\
&0
70
l-s0
-390
Center 2.4795 GHz 300 kHz/ Span 3 MH=z
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5.1.7 Number of hopping frequency

RESULT:

Date of testing
Test standard
Basic standard
Limits

Kind of test site

Test setup

Test Channel
Operation Mode
Ambient temperature
Relative humidity
Atmospheric pressure

2012-03-06

FCC part 15.247(a)(1)(iii)
ANSI C63.4: 2003

= 15 non-overlapping channels
Shield room

Low/ Middle/ High
A

22C

52%

101 kPa

Table 11: Test result of Number of hopping frequenc vy

Passed

Frequency Range M?_iisggﬁ% %l:]aa?]trl;[é of Limit Result
2400 to 2483.5 MHz 79 >15 Pass




A TUVRheinland®

Produkte

Products
Prufbericht - Nr.: 17024330 001 Seite 34 von 53
Test Report No. Page 34 of 53

Test Plot of Number of hopping frequencies

® RBW 100 kHz Marker 1 [T1 ]
VBW 100 kHz -1.38 dBm
Ref 10 dBm Att 20 dB SWT 10 ms 2.401837000 GHz
10 Marker| 2 [T1

1f20 &Bm

PR SORD

Start 2.4 GHz 8.35 MHz/ Stop 2.4835 GHz
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5.1.8 Time of Occupancy

RESULT: Passed
Date of testing : 2012-03-06

Test standard : FCC part 15.247(a)(1)(iii)
Basic standard : ANSI C63.4: 2003

Limits : 0.4s

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 20°C

Relative humidity : 50%

Atmospheric pressure : 101 kPa

Table 12: Test result of Time of Occupancy, GFSK mo  dulation

Channel Data Mode Pulse width Igﬂv(\e/:ﬁ?irrig Limit Result
(ms) © (s)

DH1 0.43 0.138 0.4 Pass

Low Channel DH3 1.72 0.275 0.4 Pass
DH5 3.00 0.320 0.4 Pass

DH1 0.43 0.138 0.4 Pass

Mid Channel DH3 1.72 0.275 0.4 Pass
DH5 3.00 0.320 0.4 Pass

DH1 0.43 0.138 0.4 Pass

High Channel DH3 1.70 0.272 0.4 Pass
DH5 3.00 0.320 0.4 Pass
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Table 13: Test result of Time of Occupancy, 8DPSK m  odulation

Pulse width | Measured |
Channel Data Mode Dwell time Result
(ms) ©) (s)

DH1 0.45 0.144 0.4 Pass

Low Channel DH3 1.72 0.275 0.4 Pass
DH5 3.00 0.320 0.4 Pass

DH1 0.44 0.141 0.4 Pass

Mid Channel DH3 1.72 0.275 0.4 Pass
DH5 3.04 0.324 0.4 Pass

DH1 0.44 0.141 0.4 Pass

High Channel DH3 1.72 0.275 0.4 Pass
DH5 3.00 0.320 0.4 Pass

Note:
Dwell time = Pulse width x (Hopping rate / Number of channels) x Period

Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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Test Plot of Time of Occupancy, GFSK modulation
Low Channel- DH1

® RBW 1 MHz Delta 1 [T1 ]
VBW 1 MHz -1.50 dB
Ref 10 dBm Att 20 dB SWT 5 ms 430.000000 ns
10 Marker| 1 [T1
-68440 dBm
Lo 1.140000 m
=,

vy bttt i

Center 2.402 GHz 500 ns=/

Low Channel- DH3

® RBW 1 MHz Delta 1 [T1 ]
VBW 1 MHz 1.77 dB
Ref 10 dBm Att 20 dB SWT 10 ms 1.720000 ms
10 Marker|[ 1 [T1
—-68L73 dBm
Lo 040000 m
=3 | ,,

mew by

;:
:
z

Center 2.402 GHz 1 ms/
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Low Channel- DH5

® RBW 1 MHz Delta 1 [T1 ]
VBW 1 MHz 1.95 dB
Ref 10 dBm Att 20 dB SWT 20 ms 3.000000 ms
10 Marker|[ 1 [T1
—-68L55 dBm
Lo Ee(Q 000000 1
=3 [ |,
1]
4o
4o

:
£
|
;
:
:
i

Center 2.402 GHz 2 ms/

Middle Channel- DH1

® RBW 1 MHz Delta 1 [T1 ]
VBW 1 MHz 1.00 dB
Ref 10 dBm Att 20 dB SWT 5 ms 430.000000 ns
10 Marker|[ 1 [T1
—-68L36 dBm
Lo 10000 m
=3 | ,,
20
-20
F—40

o gl Mg ptge | byt il

Center 2.441 GHz 500 us/
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Middle Channel- DH3

® RBW 1 MHz Delta 1 [T1 ]
VBW 1 MHz -2.22 dB

Ref 10 dBm Att 20 dB SWT 10 ms 1.720000 ms

10 Marker| 1 [T1
—-65L91 dBm
Lo 40000 m

F—-40

- 60

=70

--80

-50

Center 2.441 GHz 1 ms/

Middle Channel- DH5

® RBW 1 MHz Delta 1 [T1 ]
VBW 1 MHz -2.25 dB

Ref 10 dBm Att 20 dB SWT 20 ms 3.000000 ms

10 Marker| 1 [T1
—-65]172 dBm
o Ai—z C0000

20

F—-40

- 60

T NPTV Y MW\UWW&NWAU' P

=70

--80

-50

Center 2.441 GHz 2 ms/
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High Channel- DH1

® RBW 1 MHz Delta 1 [T1 ]
VBW 1 MHz -1.43 dB
Ref 10 dBm Att 20 dB SWT 5 ms 430.000000 ns
10 Marker| 1 [T1
-68L84 dBm
Lo 1 0000 m
=3 | ,,
20
F-30
F—40
-50
&0
o iy Aaon oA
" LJ F 9.4 4
80
=90
Center 2.48 GHz 500 us/
High Channel- DH3
® RBW 1 MHz Delta 1 [T1 ]
VEW 1 MHz 1.56 4B
Ref 10 dBm Att 20 dB SWT 10 ms 1.700000 ms
10 Marker| 1 [T1
-66L86 dBm
Lo 4.580000
=,
20
30
F-40
’rv\M‘\-\J\-—/-\.M
350
&0
d.II‘NJ\Mm l
WWW i l
l-g0
-90

Center 2.48 GHz 1l ms/
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High Channel- DH5
® RBW 1 MH=z Delta 1 [T1 ]
VBW 1 MHz 0.47 dB
Ref 10 dBm Att 20 dB SWT 20 ms 3.000000 ms
10 Marker| 1 [T1
—-66L25 dBm
A | F-10

Center 2.48 GHz 2 ms/

Test Plot of Time of Occupancy, 8DPSK modulation
Low Channel- DH1

® RBW 1 MHz Delta 1 [T1 ]
VBW 1 MHz -1.52 dB
Ref 10 dBm Att 20 dB SWT 5 ms 450.000000 us
10 Marker| 1 [T1
-66454 dBm
o 447 AT,
=,

Wbt oo AP AL o oA A ol

Lad ¥

Center 2.402 GHz 500 ns=/
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Low Channel- DH3

@

Ref 10 dBm

RBW 1 MHz
WBW 1 MHz
SWT 10 ms

Delta 1 [T1 ]
-2.64 dB

Att 20 dB 1.720000 ms

10

-0

Marker| 1 [T1
-65

0

86 dBm

i} 00 m

F-10

F-30

50

Center 2.402 GHz

Low Channel- DH5

@

Ref 10 dBm

1 ms/

RBW 1 MHz
WBW 1 MHz
SWT 20 ms

Delta 1 [T1 ]
0.34 B

Att 20 dB 3.000000 ms

10

Marker| 1 [T1
-67

400

43 dBm
00 m

F-10

F-30

50

Center 2.402 GHz

2 ms/
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Middle Channel- DH1

® RBW 1 MHz Delta 1 [T1 ]
VBW 1 MHz 0.58 dB
Ref 10 dBm Att 20 dB SWT 5 ms 440.000000 ns
10 Marker|[ 1 [T1
—-68L38 dBm
o Ty 1.620000 m
=3 | ,,
|20
30
40

50

Center 2.441 GHz 500 us/

Middle Channel- DH3

® RBW 1 MHz Delta 1 [T1 ]
VBW 1 MHz -0.03 dB
Ref 10 dBm Att 20 dB SWT 10 ms 1.720000 ms
10 Marker|[ 1 [T1
—-67.L68 dBm
o [ i, fom 00000000 1
=3 | ,,
20
I-20
40
l —so PaaN L P SN
| 50 I
l J
J VLY kb A o A A
80
-90

Center 2.441 GHz 1 ms/




A TUVRheinland®

Produkte
Products

Prufbericht - Nr.: 17024330 001 Seite 44 von 53

Test Report No. Page 44 of 53

Middle Channel- DH5

® RBW 1 MHz Delta 1 [T1 ]
VBW 1 MHz 2.23 dB

Ref 10 dBm Att 20 dB SWT 20 ms 3.040000 ms

10 Marker| 1 [T1
-67L57 dBm
Lo ANy 1 CEe0nn0 m

F-30

50

Center 2.441 GHz 2 ms/

High Channel- DH1

® RBW 1 MHz Delta 1 [T1 ]
VBW 1 MHz 1.21 B
Ref 10 dBm Att 20 dB SWT 5 ms 440.000000 ps
10 Marker| 1 [T1
—-67L60 dBm
Lo ~ 1.160000 m
v
=3 | ,,
20
30
40
50
60
I
L ST T P s
80
-90

Center 2.48 GHz 500 us/
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High Channel- DH3

® RBW 1 MHz
VBW 1 MHz

Ref 10 dBm Att 20 dB SWT 10 ms

Delta 1 [T1 ]

2

03 B

1.720000 ms

10

Lo [TVt

Marker

1 [TL

-68
&0

75 dBm
00 m

F-30

50

Center 2.48 GHz 1 ms/

High Channel- DH5

® RBW 1 MHz
VBW 1 MHz

Delta 1 [T1 ]

-0

.10 B

Ref 10 dBm Att 20 dB SWT 20 ms 3.000000 ms
10 Marker| 1 [T1
—-G66L 60 dBm
Lo [ 5 AQ0Q00
== |,
20
F-30
40
- 50
&0
IL
At g O PP, TR VL PP L WTELN
=70
80
-850

Center 2.48 GHz 2 ms/
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5.1.9 Conducted emissions

RESULT:

Date of testing
Test standard
Basic standard
Frequency range
Limits

Kind of test site

Test setup

Input Voltage (to AC
input of Adapter)
Operation Mode
Earthing

Ambient temperature
Relative humidity
Atmospheric pressure

For details refer to Appendix 1.

Passed

2012-03-08

FCC Part 15.107(a), FCC Part 15.207(a)
ANSI C63.4: 2003

0.15 - 30MHz

FCC Part 15.107(a), FCC Part 15.207(a)
Shield room

AC 120V, 60Hz

A, D

Not connected
25C

58%

101 kPa
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5.1.10 Radiated emissions

RESULT: Passed
Date of testing : 2012-03-07

Test standard : FCC Part 15.109

Basic standard : ANSI C63.4: 2003

Test frequency : 30 - 6000MHz

Limits : FCC Part 15.109(a)

Kind of test site : 3m Semi-Anechoic Chamber
Test Setup

Input Voltage (to AC input : AC 120V, 60Hz

of Adapter)

Operation Mode : D

Earthing : Not connected

Ambient temperature : 25C

Relative humidity : 65%

Atmospheric pressure : 101 kPa

For details refer to Appendix 1.

The Radiated Emissions testing was performed in the X and Z axis mode. The X Axis mode is
the worst-case recorded in this test report.
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6. Safety Human exposure

6.1 Radio Frequency Exposure Compliance

6.1.1 Electromagnetic Fields

RESULT: Passed
Test standard : FCC KDB Publication 447498
Since maximum peak output power of the transmitter is <60/f(GHz)mW, i.e.

3.26mW<25(=60/2.4)mW, hence the EUT is exclueded from SAR evaluation according to
FCC KDB publication 447498 D01: Mobile Portable RF Exposure.
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7. Photographs of the Test Set-Up

Photograph 1: Set-up for Radiated Emissions, below 1GHz

12020172
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Photograph 2: Set-up for Radiated Emissions, above 1GHz
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Photograph 3: Set-up for Coducted Emissions

Photograph 4: Set-up for Spurious Emissions, below 30MHz

[202€172
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Photograph 5: Set-up for Spurious Emissions (30MHz-  1GHz)

1202C172

Photograph 6: Set-up for Spurious Emissions (1GHz-2  6GHz)
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A TUVRheinland®

Figure 1: Test figure of spurious emissions, mode A
(1.705MHz — 30MHz), GFSK Modulation

Neutron

Engincering Inc.

FCC 15.209 9K-30MHz

.1, Horizontal polarity

Test Data
RAREFERRA R
Project No. : 1202C172
Produce Name: Bluetooth Speaker
Model/Type No. : SP-1042
Test Date: 3/7/2012
Temperature : 25 ©
Relative Humidity: 46 %
Read
frequency level Factor Level Limit Over
(MHz) dBuV/m__ (dB) (dBuV/m) _ (dBuV/m) (dB)
0. 048 32.41 122.52667] 54. 93667 | 113. 9794001 |-59. 0427
0.476 29.62 | 19.8576 | 49.4776 | 94. 05208578 [-44. 5745
1.524 26.22 19,5476 | 45. 7676 | 63. 94452549 |-18. 1769
4.727 23.48 | 18.4184 | 41.8984 69. 54 —-27. 6416
10. 693 24.05 |17.84168|41.89158 69. 54 —27. 6484
15. 37 28.37 1 18.0482 | 46. 4182 69. 54 -23.1218
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A TUVRheinland®

Figure 2: Test figure of spurious emissions, mode A
(1.705MHz — 30MHz), GFSK Modulation

wan FCC 15.209 9K-30MHz

incering Inc.
Test Data
BRPBUE B EHIR
Project No. 1202C172
Produce Name: Bluetooth Speaker
Model/Type No. : SP-1042
Test Date: 3/7/2012
Temperature : 25 C
Relative Humidity: 46 %
Read
frequency level Factor Level Limit Over
(MHz) dBu¥/m  (dB) (dBuV/m) (dBuV/m) (dB)

0.0375 30.52 |[23.19167[53. 71167 | 116. 1235995 |-62. 4119

0.785 20.4 20. 46 40. 86 69. 7068317 [-28. 8468

1.52 22.58 | 19.548 | 42.128 | 63.96735308 |-21.8394

7.25 24. 65 18. 02 42. 67 69. 54 —26. 87
11. 86 30,27 | 17.9116 | 48,1816 69. 54 —21. 3584
17.81 27.71 117.7066 | 45. 4166 GoONG7 24,1234

.1, Vertical polarity
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Figure 3: Test figure of spurious emissions, mode A .1, Horizontal polarity
(30MHz — 1GHz), GFSK Modulation

S— No.3.JinShaGang 1st Road,ShiXia,Dalang Town,DongGuan,China,
Bhginesring Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http://www.btl.org.cn

Radiated Emission Measurement

File :FCCP-BELOW 1G Data :#2 Date: 2012-3-7 Time: 21:36:21

80.0 dBuY/m
¢ Limit: —
| Magin:

40

—
_’rw‘ﬁj\ o T A e

1Ly 1
i

0.0

30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 $06.00 1000.00 MHz
Site DG-CB03 Polarization: Horizontal Temmperature: 25
Limit: FCC Class B 3M Radiation Power:  AC 120V/60Hz Humidity: ~ 85%
EUT: Blustooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX

Note: 1M 2402MHZ

Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit  Over

MHz dBuv dB dBuv/m  dBuV/m a8 Detector Comment
1 80.9250 48.77 -19.07 20.70 40.00 -10.30 peak
2 * 209.4500 55.00 -16.33 38.76 4350 -4.74 peak
3 304.0250 47.87 -11.97 35.90 46.00 -10.10 peak
4 544.1000 44,20 -5.71 38.49 46.00 -7.51 peak
5
6

592.6000  40.24 -4.45 3579 46.00 -10.21 peak
7526500  37.54 -2.52 3502 46.00 -10.98 peak

*Maximum data  x:Over limit  l:over margin (Reference Only

File :FCCP-BELOW 1G\Data :#2 Page: 1 Engineer Signature:
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A TUVRheinland®

Figure 4: Test figure of spurious emissions, mode A

(30MHz — 1GHz), GFSK Modulation

Nawteon

Faginesring Inc.

.1, Vertical polarity

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

hitp:/fwww.btl.org.cn

Radiated Emission Measurement

File :FCCP-BELOW 1G Data :#1 Date: 2012-3-7 Time: 21:34:04
80.0 dBu¥/m
Limit: --
| Margin:
]
40 [
I PR &
1.2 3 R Pssenin WJM S
3 e
PRI e I
] !
I
ek
0.0
30,000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 606.00 1000.00 MHz
Site DG-CB03 Polarization: Vertical Temperature: 25
Limit: FCC Class B 3M Radiation Power:  AC 120V/60Hz Humidity: ~ 65%
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX
Note: 1M 2402MHZ
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv/m dBuv/m dB Detector Comment
1 192.4750 44.73 -16.69 28.04 43.50 -15.46 peak
2 209.4500 46.27  -16.33 2994 4350 -13.56 peak
3 345.2500 3848  -10.95 2753 4600 -18.47 peak
4 556.2250  37.16 «5.34 31.82 46.00 -14.18 peak
5 621.7000  35.99 -3.86 3213  46.00 -13.87 peak
6 * 830.2500  35.69 -1.27 3442 4600 -11.58 peak
*Maximum data  x:Over limit  !:over margin (Reference Only

File :FCCP-BELOW 1G\Data :#1

Page: 1

Engineer Signature:
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Figure 5: Test figure of spurious emissions, mode A .1, Horizontal polarity
(1GHz —26GHz), GFSK Modulation

— No.3.JinShaGang 1st Road,ShiXia,Dalang Town,DongGuan,China.
Enginearing Ino. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
hittp://www.btl. org.cn

Radiated Emission Measurement

File :FCCP Data :#24 Date: 2012-3-9 Time: 3:27:25
80.0 dBu¥/m
Limit: i |
1
kS
2
40 &
0.0
1000,000 3550.00 610000  8650.00  11200.00 13750.00 16300.00 18850.00  21400.00 26500.00 MHz
Site DG-CB03 Polarization: Horizontaf Temperature: 25
Limit: FCC_RF_1G-40G_(Peak) Power:  AC 120V/60Hz Humidity: 58 %
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX

Note: 1M 2402MHZ

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuV dB dBuVim dBuv/m dB Detector Comment
1 4804,120 42.96 5.21 48.17 74.00 -25.83 peak
2 * 4804120 33.62 5.21 38.83 54.00 -1517 AVG

*Maximum data  x:Overlimit l:over margin (Reference Only

File :FCCP\Data :#24 Page: 1 Engineer Signature:
PCF a& "pdfFactory Pro" www.pdffactory.com
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Figure 6: Test figure of spurious emissions, mode A .1, Vertical polarity
(1GHz - 26GHz), GFSK Modulation

— No.3.JinShaGang 1st Road,ShiXia,Dakang Town,DongGuan,China.
Ergineering Ino. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
hitp://www.btl.org.cn

Radiated Emission Measurement

File :FCCP Data :#23 Date: 2012-3-9 Time: 3:23:47
80.0 dBuV/m

i Limit: B

AV,

40 2

0.0
1000.000 3550.00  6100.00  8650.00  11200.00 1375000 16300.00 18850.00  21400.00 26500.00 MHz

Site DG-CB03 Polarization: Vertical Temperature: 25

Limit: FCC_RF_1G-40G_(Peak) Power:  AC 120V/60Hz Humidity:  58%

EUT: Bluefooth Speaker Distance: 3m

M/N: SP-1042

Mode: TX

Note: 1M 2402MHZ

Reading Correct Measure-
No. Mk. Freg.  Level Factor  ment Limit ~ Over

MHz dBuv dB dBuVim dBuvim dB Detector Comment
1 4804.090  43.50 5.21 48.71 7400 -25.29  peak
2 * 4804.090 34.16 5.21 39.37 54.00 -14.63 AVG

*Maximum data  x:Over limit  l:over margin (Reference Only

File :FCCP\Data :#23 Page: 1 Engineer Signature:

PCF & "pdfFactory Pro” www.pdffactory.com




Appendix 1
17024330 001
Produkte
Products Page 9 of 60

A TUVRheinland®

Figure 7: Test figure of spurious emissions, mode A
(1.705MHz — 30MHz), GFSK Modulation

Neutron FCC 15209 9K'30MHZ

Engincering Inc.

Test Data
KB BHER
Project No. : 1202C172
Produce Name: Bluetooth Speaker
Model/Type No. : SP-1042
Test Date: 3/7/2012
Temperature : 25 1
Relative Humidity: 46 %
Read
frequency level Factor Level Limit Over
(MHz) dBu¥/m__ (dB) (dBuV/m) (dBuV/m) (dB)

.2, Horizontal polarity

0.044 27.68 22.78 50.46 | 114.7351713 |-64

. 2752

0. 462 27.66 | 19.8912 [ 47.5512 | 94. 31138532 | -46. 7602

1. 52 24.33 | 19.548 | 43.878 | 63.96735308 |-20. 0894
4.167 21.56_| 18. 8664 | 40.4264 69. 54 —29.1136
10. 927 23.29 |17.85562]41. 14562 69. 54 —28. 3944

15.24 | 26.81 | 18.0664 | 44.8764 69.54  |-24

RB2R

COS0
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Figure 8: Test figure of spurious emissions, mode A .2, Vertical polarity
(1.705MHz — 30MHz), GFSK Modulation

f@q Neutron FCC 15.209 9K'30M HZ
i \J Engineering Inc.

TR
— Test Data
KRB B ERIR
Project No. : 1202C172
Produce Name: Bluetooth Speaker
Model/Type No. : SP-1042
Test Date: 3/7/2012
Temperature : 25 ©
Relative Humidity: 46 %
Read
frequency level Factor Level Limit Over
(MHz) dBuV/m__ (dB) (dBuY/m) (dBuV/m) (dB)

0. 0327 28.64 |23.49567|52. 13567 117. 3132698 |-65. 1776
0.751 21.54 | 20.596 | 42.136 | 70.09142609 |-27. 9554
1.516 22.67 | 19.5484 [ 42.2184 | 63.99024081 |-21. 7718
7,24 23.84 |18.0208 | 41.8608 69. 54 —27. 6792

11.73 | 29.55 | 17.9038 | 47. 4538 69.54  |-22.0862
16.88 | 25.48 | 17.8368 | 43.3168 69.54  |-26.2232

2A0b (s =3, 100 40, das L
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Figure 9: Test figure of spurious emissions, mode A .2, Horizontal polarity
(30MHz — 1GHz), GFSK Modulation

— No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.
Eapinezriig e, Tel: {0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http://www.btl.org.cn

Radiated Emission Measurement

File :FCCP-BELOW 1G Data :#3 Date: 2012-3-7 Time: 21:39:52
80.0 dBuV¥/m
Limik: =i
 Margin:
40 3 . 5 5

e (TN TV I e

S| Mgy
',
it oV

0.0
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz

Site DG-CBO03 Polarization: Horizontal Temperature: 25

Limit; FCC Class B 3M Radiation Power:  AC 120V/60Hz Humidity: ~ 65%

EUT: Bluetooth Speaker Distance: 3m

M/N: SP-1042

Mode: TX

Note: 1 M 2441MHZ

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over

MHz dBuV dB dBuVim dBuV/m dB Detector Comment
1 80.9250 4593  -19.07 26.86 40.00 -13.14  peak
2 * 209.4500 56.58 -16.33 4025 4350 -3.25 peak
3 2725000 5295 -13.12 39.83 46.00 -6.17 peak
4 350.1000  48.51 -10.84 37.67 46.00 -8.33 peak
5
6

449.5250  46.81 -8.13 38.68 46.00 -7.32 peak
544.1000  44.21 -5.71 38,50 46.00 -7.50 peak

*:Maximum data  x:Over limit  l:over margin {Reference Only

File :FCCP-BELOW 1G\Data #3 Page: 1 Engineer Signature:
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Appendix 1

A TUVRheinland®

Figure 10: Test figure of spurious emissions, mode

(30MHz — 1GHz), GFSK Modulation

Hentron

Enpinesing Inc.

A.2, Vertical polarity

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code; 523792

http://www.btl.org.cn

Radiated Emission Measurement

File :(FCCP-BELOW 1G Data :#4 Date: 2012-3-7 Time: 21:42:02
80.0 dBuV/m
¢ Limit: —
| Margin:
L
40 i
T 3 2 5
Sl
3 T ujb\/v P, JUR T
2 J\f ¥
. %W )
A
AMJ\ L,,m AMM
0.0
30000  127.00 224.00 321.00 418.00 515.00 612.00 7069.00 906.00 1000.00 MHz
Site DG-CBO3 Polarization: Vertical Temperature: 25
Limit: FCC Class B 3M Radiation Power:  AC120V/60Hz Humidity:  65%

EUT: Bluetooth Speaker

M/N: SP-1042
Mode: TX
Note: 1 M 2441MHZ

Distance: 3m

Reading

Correct

Measure-

No. Mk.  Freq. Level Factor ment Limit Over
MHz dBuv dB dBuV/im dBuv/m dB Detector Comment
1 785000 39.90 -18.99 20.91 40.00 -19.09  peak
2 192.4750 41.84  -16.69 2515 4350 -18.35 peak
3 248.2500 4349  -14.66 28.83 4600 -~17.17 peak
4 4471000  41.11 -8.17 32.94 4600 -13.06 peak
5 * 5441000 40.15 -5.71 3444 4600 -11.56 peak
6 735.6750  35.07 -2.73 3234 46,00 -13.66 peak
*:Maximum data  x:Over limit  !:over margin (Reference Only
File :FCCP-BELOW 1G\Data :#4 Page: 1 Engineer Signature:
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Figure 11: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 26GHz), GFSK Modulation

- No.3.JinShaGang 1st Road,ShiXia,Dalang Town,DongGuan,China.
Sngincasing Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

http://www.btl.org.cn
Radiated Emission Measurement

File :FCCP Data :#21 Date: 2012-3-9 Time: 3:16:40
80.0 dBuV/m
i Limit: o
1
X
40 .
0.0
1000,000 355000  6100.00  8650.00  11200.00 13750.00 1630000 18050.00  21400.00 26500.00 WHz
Site DG-CB03 Polarization; Horizontal Temperature: 25
Limit: FCC_RF_1G-40G_(Peak) Power:  AC 120V/60Hz Humidity: ~ 58%
EUT; Bluetooth Speaker Distance; 3m
M/N: SP-1042
Mode: TX

Note: 1M 2441MHZ

Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over

MHz dBuvV dB dBuV/im dBuv/m dB Detector Comment
1 4882.150 43.18 5.50 48.68 74.00 -25.32  peak
2 * 4882150 33.84 5.50 39.34 5400 -1466 AVG

*Maximum data  x:Over limit !:over margin (Reference Only

Fife :FCCP\Data #21 Page: 1 Engineer Signature:
PCF a4 "pdfFactory Pro" www.pdffactory.com
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Figure 12: Test figure of spurious emissions, mode A.2, Vertical polarity
(1GHz - 26GHz), GFSK Modulation

- No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.
B cominesrin tnc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http:/fwww.btl.org.cn

Radiated Emission Measurement

File :FCCP Data :#22 Date: 2012-3-9 Time: 3:20:57
80.0 dBuV/m
i Limit: B
— G
1
X
10]. 2
0.0
1000.000 3550.00  G109.00  8650.00  11200.00 13750.00  16300.00  18850.00  21400.00 26500.00 MHz
Site DG-CBO03 Polarization:  Vertical Temperature: 25
Limit: FCC_RF_1G-40G_(Peak) Power:  AC120V/60Hz Humidity: 58 %
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX

Note: 1M 2441MHZ

Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit  Over

MHz dBuV dB dBuv/m dBuV/m dB Detector Comment
1 4881.950 43.49 5.50 48.99 74.00 -25.01 peak
2 * 4881950  34.15 5.50 39.65 54.00 -14.35 AVG

*Maximum data  x:Overlimit !l:over margin {Reference Only

File :FCCP\Dafa :#22 Page: 1 Engineer Signature:
PCF & "pdfFactory Pro” www.pdffactory.com
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Figure 13: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1.705MHz — 30MHz), GFSK Modulation

Neutron FCC 15.209 9K'30MHZ

\J Engincering Inc.

Test Data
KA EEERR
Project No. : 1202C172
Produce Name: Bluetooth Speaker
Model/Type No. : SP-1042
Test Date: 3/7/2012
Temperature : 25 C
Relative Humidity: 46 %
Read
frequency level Factor Level Limit Over
(MHz) dBu¥/m___ (dB) (dBuV/m) (dBuV/m) (dB)

0.053 | 31.54 | 22.34 | 53.88 | 113.1187074 |-59.2387
0.468 | 28.66 | 19.8768 | 48.5368 | 94. 19930777 |-45. 6625
1.532 | 25.25 |19.5468 | 44.7968 | 63.89904953 [-19. 1022
4.683 | 24.31 | 18.4536 | 42.7636 69.54  |-26.7764
10.537 | 23.86 |17.83222]41.69222]  69.54  |-27.8478
15.27 | 29.34 |18.0622] 47.4022 69.54  |-22.1378

dhisls Wiayars L.
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Figure 14: Test figure of spurious emissions, mode A.3, Vertical polarity
(1.705MHz — 30MHz), GFSK Modulation

v FCC 15.209 9K-30MHz

Engineering Inc.
Test Data
¥ SUIE e e
Project No. : 1202C172
Produce Name: Bluetooth Speaker
Model/Type No. : SP-1042
Test Date: 3/7/2012
Temperature : 25 i€
Relative Humidity: 46 %
Read
frequency level Factor Level Limit Over
(MHz) dBuV/m __ (dB) (dBuV/m) (dBuV/m) {(dB)

0. 0386 27.65 [ 23.122 | 50.772 | 115. 8724787 [-65. 1005
0.562 21.47 [19.9984 | 41.4684 | 72. 60949852 |-31. 1411
1.553 23.6 | 19.5447 | 43.1447 | 63. 78079572 [-20. 6361
7.329 23.44 ]18.01368( 41. 45368 69. 54 ~28. 0863
10. 85 28. 31 17.851 | 46.161 69. b4 -23, 379
16.95 25.36 | 17.827 | 43.187 69. 54 -26. 353
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A TUVRheinland®

Figure 15: Test figure of spurious emissions, mode

A.3, Horizontal

polarity (30MHz — 1GHz), GFSK Modulation

Nautron
Prginesdig Inc.

No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

http:/fwww.btl.org.cn

Radiated Emission Measurement

File :FCCP-BELOW 1G Data :#6 Date: 2012-3-7 Time: 21:50:04
80.0  dBu¥/m
. Limit: —
L Margin:
40 r—“m‘.“‘l /% ?ﬁ
2 ) 5 5 "
J / \\ o JUJ\M » i Froastdpebu it
( Ll JV
o d L
0.0
30,000 127.00 224.00 331,00 418.60 515.00 612.00 709.00 806.06 000,00 MHz
Site DG-CBO03 Polarization: Horizontal Temperature: 25
Limit: FCC Class B 3M Radiation Power:  AC 120V/60Hz Humidity:  65%
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX
Note: 1 M 2480MHZ
Reading Correct Measure-
No. Mk. Freq.  Level Factor ~ ment  Limit Over
MHz dBuvV dB dBuV/m  dBuV/im dB Detector  Comment
1 809250 5110  -18.07 32.03 40.00 -7.97 peak
2 2094500 51.27  -16.33 3494 4350 -8.56 peak
3 * 2822000 54.85 -12.52 4233 4600 -3.67 peak
4 1 4107250  49.95 -8.83 4112 4600 -4.88 peak
5 624.1250  37.37 -3.82 3355 46.00 -12.45 peak
6 7429500  36.52 -2.65 33.87 46.00 -1213  peak
*Maximum data  x:Over limit  l:over margin {Reference Only

File :FCCP-BELOW 1G\Data :#6

Engineer Signature:

Page: 1
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A TUVRheinland®

Figure 16: Test figure of spurious emissions, mode

A.3, Vertical polarity

(30MHz — 1GHz), GFSK Modulation

Neuteon
Fnginearing tnv.

No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http://www.btl.org.cn

Radiated Emission Measurement

File :FCCP-BELOW 1G Data :#5 Date: 2012-3-7 Time: 21:47:45
80.0  dBuV/m
¢ Limit: s {
. Magin: |
S |
40 r——
. j 5 E gy s
. % 1.3 — Pl tontfo rtd W
TR A Vs e
(|
WIS Z
0.0
30.000  127.00 224.00 321.00 418,00 515.00 512.00 709.00 806.00 100000 MHz
Site DG-CB03 Polarization: Vertical Temperature: 25
Limit: FCC Class B 3M Radiation Power:  AC 120V/60Hz Humidity:  65%
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX
Note: 1 M 2480MHZ
Reading Correct Measure-
No. Mk. Fregq. Level Factor  ment Limit ~ Over
MHz dBuv dB dBuVim dBuvV/m dB Detector Comment
1 80.9250 44.04  -19.07 2497 4000 -15.03 peak
2 209.4500 41.04 -16.33 24,71 43.50 -18.79  peak
3 279.7750  43.14  -12.66 3048 46.00 -15.52 peak
4 * 4155750 43.09 -8.74 3435 46.00 -11.85 peak
5 481.0500  38.00 -7.64 3036 46.00 -15.64 peak
6 621.7000  36.27 -3.86 32.41 48.00 -13.59 peak
*Maximum data  x:Overlimit l:over margin {Reference Only

File :FCCP-BELOW 1G\Data :#5

Engineer Signature:

Page: 1
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Figure 17: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz —26GHz), GFSK Modulation

Newiron
Ehginaering fno.

No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
hitp://www.btl.org.cn

Radiated Emission Measurement

File :FCCP Data :#20 Date: 2012-3-9 Time: 3:12:27
80.0 dBuV/m
i Limit: ——
i AME.
ek
1
A
10 g
0.0
1000.000 3550.00 6100.00 8650.00 11200.00  13750.00 16300.00 18850.0¢  21400.00 26500.00 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 25
Limit: FCC_RF_1G-40G_(Peak) Power:  AC 120V/60Hz Humidity: 58 %

EUT: Bluetooth Speaker
M/N: SP-1042

Mode: TX

Note: 1M 2480MHZ

Distance: 3m

Reading Correct
No. Mk.  Freq. Level Factor

Measure-
ment Limit Over

MHz dBuv dB

dBuV/m dBuV/im dB Detector Comment

1 4960.130  43.24 5.78

49.02 7400 -2498 peak

2 * 4060130  33.90 5.78

30.68 5400 1432 AVG

*Maximum data  x:Over limit  l:over margin (Reference Only

Fife :FCCP\Data :#20
POF a4 "pdfFactory Pro”

Page,' 1 Engineer Signature:

www.pdffactory.com
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Figure 18: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz - 26GHz), GFSK Modulation

i No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan, China.
B Enﬁiniﬁm toc. Tel: (0769)-8318-3000 Fax:{0769)-8319-6000 Post Code: 523792

http://www.btl.org.cn
Radiated Emission Measurement

G vwﬁ@

File :\FCCP Data :#19 Date: 2012-3-9 Time: 3:08:37
80.0 dBu¥/m
¢ Limit: -
1
X
40 &
0.0
1000000 3550.08  6100.00  8650.00  11200.00 13750.00 16300.80  18850.00  21400.00 26500.00 MHz
Site DG-CB03 Polarization: Vertical Temperature: 25
Limit: FCC_RF_1G-40G_(Peak) Power:  AC 120V/60Hz Humidity: 58 %
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX

Note: 1M 2480MHZ

Reading Correct Measure-
No. Mk. Freq. Level Factor  ment  Limit Over

MHz dBuv dB dBuV/im dBuVim dB Detector Comment
1 4960.070 42.85 5.78 48.63 74.00 -25.37 peak
2 * 4960.070 33.51 578 39.29 54,00 -14.71 AVG

*Maximum data  x:Over limit  l:over margin (Reference Only

File :FCCP\Data :#19 Page: 1 Engineer Signature:
PCF a4 "pdfFactory Pro" www.pdffactory.com
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Figure 19: Test figure of spurious emissions, mode A.1, Horizontal
polarity (1.705MHz — 30MHz), 8DPSK Modulation

Neutron FCC 15209 9K'30MHZ

Test Data
¥ Siil N =B
Project No. : 1202C172
Produce Name: Bluetooth Speaker
Model/Type No. : SP-1042
Test Date: 3/7/2012
Temperature : 25 1
Relative Humidity: 46 %
Read
frequency level Factor Level Limit Over
(MHz) dBuV/m  (dB) (dBuV/m)  (dBuV/m) (dB)

0. 046 28.69 [22.65333| 51, 34333| 114. 3490682 |-63. 0057
0.449 28.34 |19.9224 | 48.2624 | 94. 55929801 |-46. 2969
1. 627 27.69 |19.6473 | 47.2373 | 63. 92744409 [-16. 6901
4.763 22.83 | 18.3896 | 41.2196 69. 64 —28. 3204
11.284 23.59 |17.87704]|41.46704 69. 54 —28. 073
15. 46 27.42 18. 0356 | 45, 4556 69, 54 —24.. 0814

VVVVVVVVVVVVVV VO
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Figure 20: Test figure of spurious emissions, mode
(1.705MHz — 30MHz), 8DPSK Modulation

A.1, Vertical polarity

FCC 15.209 9K-30MHz

Neutron
Engineering Inc.

Test Data
KRB BERER AR
Project No. 1202C172
Produce Name: Blnetooth Speaker
Model/Type No. : SP-1042
Test Date: 3/72012
Temperature : 25 ic
Relative Humidity: 46 %
Read
frequency level Factor Level Limit Over
(MHz) dBu¥/m  (dB) {(dBuV/m) (dBuV/m) (dB)
0. 365 28. 64 20.124 | 48.764 | 96. 35836755 |-47. 5944
0.684 21.58 | 20.3888 | 41.9688 [ 70.9031028 [-28.9343
1. 486 21.41 |19.5514 ] 40.9614 | 64. 16384865 [-23. 2024
7.29 23.66 | 18.0168 | 41. 6768 69. 54 —27. 8632
11.94 29.89 | 17.9164 | 47. 8064 69. 54 -21.7336
16. 57 28.39 | 17.8802 | 46.2702 89. 54 -23. 2698
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A TUVRheinland®

Figure 21: Test figure of spurious emissions, mode A.1, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

Mextyon

Faginerdng Inc.

No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

http:/Awww.btl.org.cn

File :FCCP-BELO!
80.0 dBuV¥/m

W 1G

Radiated Emission Measurement
Date: 2012-3-7 Time: 21:53:45

Data :#7

i Limit:

40

Do

——
]

Y

o MMWMW M‘I’”‘"\M‘/‘M

/

i

i)
Iy
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806,00 100000 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 25
Limit: FCC Class B 3M Radiation Power:  AC120V/60Hz Humidity: 65 %
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX
Note: 3 M 2402MHZ
Reading Correct Measure-
No. Mk. Freq. Level  Factor ment  Limit Over
MHZz dBuv dB dBuV/m dBuv/m daB Detector Comment
1 78.5000 4925 -18.99 30.26 40.00 -9.74 peak
2 * 209.4500 58.59 -16.33 4226 4350 -1.24 peak
3 277.3500 50.88  -12.81 38.07 46.00 -7.93 peak
4 | 461.6500  48.56 -7.93 40.63 46.00 -537 peak
5 561.0750  41.49 -5.22 36.27 46.00 973 peak
6 7211250  36.73 -2.92 33.81 46.00 -1219  peak
*:Maximum data  x:Over limit  l:over margin (Reference Only

File :FCCP-BELOW 1G\Data :#7

Page:

i

Engineer Signature:
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Figure 22: Test figure of spurious emissions, mode A.1, Vertical polarity
(30MHz — 1GHz), 8DPSK Modulation

. T No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Y Enpineseing ine. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

http://www.btl.org.cn
Radiated Emission Measurement

File :FCCP-BELOW 1G Data #8 Date: 2012-3-7 Time: 21:55:43
80.0 dBu¥/m
Limit: —
| Magin:
SU—
40 [
A > 3
N i
21“ ) J WWW
Pt
0.0
30.000 127.00 224.00 321.00 418.00 515,60 612.00 709.00 806.00 1000.00 MHz
Site DG-CB03 Polarization: Vertical Temperature: 25
Limit: FCC Class B 3M Radiation Power:  AC 120V/60Hz Humidity: ~ 85%
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX

Note: 3 M 2402MHZ

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuvV dB dBuVim  dBuV/m dB Detector Comment
1 80.9250 40.32 -19.07 21.25 40.00 -18.75  peak
2 209.4500 47.99 -16.33 31.66 43.50 -11.84 peak
3 449.5250 42.01 -8.13 33.88 46.00 -12.12 peak
4 " 5441000 40.72 5.71 35.01 46.00 -10.99  peak
5
6

626.5500  36.61 -3.77 32,84 46.00 -13.16 peak
8§32.6750  35.45 -1.22 3423  46.00 -11.77  peak

*Maximum data  x:Over limit  l:over margin (Reference Only

File :FCCP-BELOW 1G\Data :#8 Page: 1 Engineer Signature:
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Figure 23: Test figure of spurious emissions, mode A.1, Horizontal
polarity (1GHz —26GHz), 8DPSK Modulation

Newa No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
Eagineering Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http:/Awww.btl.org.cn

Radiated Emission Measurement

File :FCCP Data :#13 Date: 2012-3-9 Time: 2:49:34
80.0 dBuWW/m
i Limit: i |
1
X
40 2
0.0
1000000 3550.00 610008  B650.00  11200.00 1375008  16300.00 1005000  21400.00 26500.00 HHz
Site DG-CB03 Polarization:  Horizontal Temperature: 24
Limit: FCC_RF_1G-40G_(Peak) Power:  AC 120V/60Hz Humidity: 66 %
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX

Note: 3M 2402MHZ

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ~ment  Limit Over

MHz dBuv dB dBuV/m dBuv/m dB Detector Comment
1 4804.140 43.52 5.21 48.73 74.00 -25.27 peak
2 * 4804.140 34.18 5.21 39.39 54.00 -14.61 AVG

*Maximum data  x:Over limit  !:over margin (Reference Only

File ;FCCP\Data :#13 Page: 1 Engineer Signature:

POF 4 "pdfFactory Fro" www.pdffactory.com
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Figure 24: Test figure of spurious emissions, mode A.1, Vertical polarity
(1GHz — 26GHz), 8DPSK Modulation

gfzmt'm
Engineerkig Ine.

No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http:/fwww.btl.org.cn

Radiated Emission Measurement

File :FCCP Data #14 Date: 2012-3-9 Time: 2:51:36
80.0 dBuY/m
£ Limit: ~—~—~
1
b4
2
40 2
0.0
1000.000 3550.00 6100.00 8650.00 11200.00 13750.00 16300.00 18850.00  21400.G0 26500.00 MHz
Site DG-CBO03 Polarization: Vertical Temperature: 24
Limit: FCC_RF_1G-40G_(Peak) Power;  AC 120V/60Hz Humidity: 66 %

EUT: Bluetooth Speaker
M/N: SP-1042

Mode: TX

Note: 3M 2402MHZ

Distance: 3m

Reading Correct
No. Mk. Freq. Level Factor

Measure-
ment Limit  Over

MHz dBuv dB dBuVim dBuv/m dB Detector Comment
1 4803.940  43.18 5.21 4839 7400 -2561 peak
2 * 4803.940 33.84 5.21 39.05 54.00 -14.95 AVG
*Maximum data  x:Overlimit  !:over margin (Reference Only

File :FCCP\Data :#14

POF

3

a "pdfFactory Pro"

Page: 1 Engineer Signature:

www.pdffactory.com
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Figure 25: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1.705MHz — 30MHz), 8DPSK Modulation

) -~ Neutron FCC 15209 9K'30M HZ

H - .
oA Engmneering Inc.

Test Data
KRR EWE
Project No. : 1202C172
Produce Name: Bluetooth Speaker
Model/Type No. : SP-1042
Test Date: 3/7/2012
Temperature : 25 ¢
Relative Humidity: 46 %
Read
frequency level Factor Level Limit Over
{MHz) dBuV/m  (dB) (dBuV/m) (dBuV/m) (dB)

0.043 29.52 |22.84333|52. 36333 | 114.9348557 [-62. 5715
0. 457 28.74 | 19.9032 | 48. 6432 | 94. 40590083 |-45. 7627
1.524 25.76 [ 19.5476 | 45.3076 | 63. 94452549 |-18. 6369
4. 685 24.97 | 18.462 | 43.422 69. 54 —26. 118

11.246 | 24.57 |17.87476|42.44476]  69.54  |-27. 0952
15.36 | 27.62 | 18.0496 | 45.6696 69.54  |-23.8704




Appendix L A TUVRheinland®

17024330 001
Produkte
Products Page 28 of 60

Figure 26: Test figure of spurious emissions, mode A.2, Vertical polarity
(1.705MHz — 30MHz), 8DPSK Modulation

FCC 15.209 9K-30MHz

Test Data
¥ S ER sty
Project No. : 1202C172
Produce Name: Bluetooth Speaker
Model/Type No. : SP-1042
Test Date: 3/7/2012
Temperature : 25 &
Relative Humidity: 46 %
Read
frequency level Factor Level Limit Over
(MHz) dBuV/m __ (dB) (dBuV/m) (dBuV/m) (dB)

0. 0395 28.52 | 23.065 | 51.585 | 115.6722829 |-64. 0873
0. 764 21.556 | 20.544 | 42.094 | 69.94235766 |-27. 8484
1. 573 21.79 [ 19.5427 | 41.3327 | 63. 66965038 | —22. 337

7.35 24.86 | 18.012 | 42.872 69. 54 —26. 668
11.79 29.77 | 17.9074 | 47.6774 69. 54 —21. 8626
17.67 28.67 | 17.7262 | 46.3962 8

EA -9 1429
10. SJ. o% Lo,
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Figure 27: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

&B Enginenring Inc.

No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http:/Awww.btl.org.cn

Radiated Emission Measurement

File :FCCP-BELOW 1G Data :#10 Date: 2012-3-7 Time: 22:01:27
80.0 dBuV/m
Limit: —_—
Margin: | o
40 | b4 ,36"‘\
‘W h 5
- Y 5 g
% W M!\AM Pt ?5 Lt M
. LS
0.0
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 25
Limit: FCC Class B 3M Radiation Power:  AC 120V/60Hz Humidity: 65%

EUT: Bluetooth Speaker
M/N: SP-1042

Mode: TX

Note: 3 M 2441MHZ

Distance: 3m

Reading Correct Measure-

No. Mk. Freq. Level Factor

ment Limit  Over

MHz dBuv dB

dBuV/m dBuVim dB Detector Comment

78.5000  48.55  -18.99

29.56  40.00 -10.44  peak

* 2094500 57.12 -16.33

40.79 4350 -2.71 peak

! 282.2000 55.81 -12.52

43.29 46.00 -2.71 peak

38.99 46.00 -7.01 peak

682.3250  35.02 -3.24

31.78  46.00 -14.22  peak

1
2
3
4 415.5750  47.73 -8.74
5
[

835.1000  36.76 -1.17

3559  46.00 -10.41  peak

*Maximum data  x:Over limit  1:over margin (Reference Only

Fie :FCCP-BELOW 1G\Data :#10

F'age: 1 Engineer Signature:
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Appendix 1

A TUVRheinland®

Figure 28: Test figure of spurious emissions, mode

(30MHz — 1GMHZz), 8DPSK Modulation

Neauteos

Fapinaering Ino.

A.2, Vertical polarity

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http://www.btl.org.cn

Radiated Emission Measurement

File :FCCP-BELOW 16 Data :#9 Date: 2012-3-7 Time: 22:00:08
80.0 dBuV/m
§ Limit: —
[ Magin: i
S|
40 J ;
- 4 g
.% 3 Mv\m %W oo e e T,
1 [\M W
i ¥ M
Wi
0.0
30000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site DG-CB03 Polarization; Vertical Temperature: 25
Limit; FCC Class B 3M Radiation Power:  AC 120V/80Hz Humidity: ~ 65%
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX
Note: 3 M 2441MHZ
Reading Cotrect Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Over
MHz dBuvV dB dBuV/m dBuvim dB Detector Comment
1 76.0750  42.80  -18.86 23.94 40.00 -16.06 peak
2 * 2094500  48.67 -16.33 32.34 43.50 -11.16  peak
3 299.1750 41.93  -12.06 29.87 46.00 -16.13  peak
4 481.0500 40.33 -7.64 32.69 46.00 -13.31 peak
5 544,1000 36.70 -5.71 3099 46.00 -15.01 peak
6 626.5500 36.08 -3.77 32.31 46.00 -13.68 peak
*:Maximum data  x:Over limit l.over margin (Reference Only
File :FCCP-BELOW 1G\Data :#9 Page: 1 Engineer Signature:
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Figure 29: Test figure of spurious emissions, mode

A.2, Horizontal

polarity (1GHz — 26GHz), 8DPSK Modulation

A Neteor
l§ Eoginring Inc.

No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code; 523792
http://www.btl.org.cn

Radiated Emission Measurement

File :FCCP Data :#16 Date: 2012-3-9 Time: 2:68:29
80.0 dBu¥/m
Limit: |
1
A

40 %

0.

1000.000 3550.00  6100.00  €650.00  11200.00 1375000 16300.00 184850.00  21400.00 26500.00 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 25
Limit: FCC_RF_1G-40G_(Peak) Power:  AC 120V/60Hz Humidity: 58 %
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX
Note: 3M 2441MHZ

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuV dB dBuVim dBuv/m dB Detector Comment

1 4881.890  43.62 5.50 49.12 74.00 -24.88 peak
2 * 4881.800 34.28 5.50 39.78 5400 -1422 AVG
*Maximum data  x:Overlimit  l:over margin (Reference Only
File :FCCP\Data :#16 Page: 1 Engineer Signature:

PCF & "pdfFactory Pro"

www.pdffactory.com

A TUVRheinland®
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Figure 30: Test figure of spurious emissions, mode A.2, Vertical polarity
(1GHz — 26GHz), 8DPSK Modulation

o No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
Boginoerien 1. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http://www.btl.org.cn

Radiated Emission Measurement

File :FCCP Data :#15 Date: 2012-3-9 Time: 2:54:42
80.0 dBuV/m
Limit: s
1
X
0 2
0.0
1000.000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18850.00  21400.00 26500.00 MHz
Site DG-CB03 Polarization:  Vertical Temperature: 25
Limit: FCC_RF_1G-40G_(Peak) Power:  AC 120V/60Hz Humidity: 58 %
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX

Note: 3M 2441MHZ

Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit  Over

MHz dBuv dB dBuv/m dBuv/m dB Detector Comment
1 4882.120 43.43 5.50 48.93 7400 -25.07 peak
2 * 4882120  34.09 5.50 3959 5400 -14.41 AVG

*:Maximum data  x:Overlimit  l:over margin (Reference Only

File :FCCP\Data :#15 Page: 1 Engineer Signature:

FCF & "pdfFactory Pro" www.pdffactory.com
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Figure 31: Test figure of spurious emissions, mode
polarity (1.705MHz — 30MHz), 8DPSK Modulation

A.3, Horizontal

FCC 15.209 9K-30MHZz

Neutron
Engineering Inc,

Test Data
KA EREE R
Project No. : 1202C172
Produce Name: Bhuetooth Speaker
Model/Type No. : SP-1042
Test Date: 3/7/2012
Temperature : 25 1
Relative Humidity: 46 %
Read
frequency level Factor Level Limit Over
(MHz) dBuV/m  (dB) (dBuV/m) _(dBuV/m) (dB)
0. 047 31.78 22.59 54.37 | 114. 1622677 |-59. 7923
0. 458 28.65 | 19.9008 | 48. 5508 | 94. 38691527 |-45. 8361
1. 539 27.38 | 19.5461 | 46.9261 [ 63. 85945244 [-16. 9334
4. 692 24.56 | 18,4464 | 43. 0064 69. 54 —26. 5336
10. 835 25.08 | 17.8501 | 42.9301 69. 54 —26. 6099
15. 46 28.73 | 18.0356 | 46. 7656 69.54  |-22.7744
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A TUVRheinland®

Figure 32: Test figure of spurious emissions, mode
(1.705MHz — 30MHz), 8DPSK Modulation

A Neutron

i# Engincering Inc.

FCC 15.209 9K-30MHZz

A.3, Vertical polarity

Test Data
> S FRWEER: el
Project No. : 1202C172
Produce Name: Bhietooth Speaker
Model/Type No. : SP-1042
Test Date: 3/7/2012
Temperature * 25 1
Relative Humidity: 46 %
Read
frequency level Factor Level Limit Over
(MHz) dBuV/m _ (dB) (dBuV/m) (dBuV/m) (dB)
0. 0426 29.57 [22.86867| 52. 43867 | 115. 0160329 |-62. 5774
0.735 21.75 | 20.552 | 42.302 | 70.27847805 |-27. 9765
1. 542 23.49 ]19.5458 | 43. 0358 | 63. 84253736 [-20. 8067
7.37 24.68 | 18,0104 | 42.6904 69. 54 -26. 8496
11.76 28.35 | 17.9056 | 46. 2556 69. 54 -23. 2844
17.92 28.36 117.6912 1 46. 0512 89, 54 —23. 1888
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Figure 33: Test figure of spurious emissions, mode A.3, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

Nt No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China,
Ensinstrion e, Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

hitp:/iwww.btl.org.cn
Radiated Emission Measurement

File :FCCP-BELOW 1G Data #11 Date: 2012-3-7 Time: 22:05:38

80.0 dBuV/m
¢ Limit: =
| Margin:

o %,
-MW\)WII \“UPW\;EM\ I A Mﬁmu\,mﬂ

]

0.0
30000 127.00 224.00 321.00 419.00 515.00 §12.00 709.00 806.00 1000.00 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 25
Limit: FCC Class B 3M Radiation Power:  AC 120V/60Hz Humidity:  85%
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX

Note: 3 M 2480MHZ

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over

MHz dBuvV 4B dBuV/m dBuvV/m dB Detector Comment
1 78.5000 47.55 ~18.99 28.56 40.00 -11.44  peak
2 * 209.4500 §8.12 ~16.33 41.79 43.50 -1.71 peak
3 | 2822000 55.31 -12.52 42.79 46.00 -3.21 peak
4 415.5750 46.73 -8.74 37.99 46.00 -8.01 peak
5
6

662.9250  35.06 -3.29 3177  46.00 -14.23  peak
835.1000  35.76 -1.17 3459  46.00 -11.41  peak

*:Maximum data  x:Over limit  !:over margin (Reference Only

File :FCCP-BELOW 1G\Data :#11 Page: 1 Engineer Signature:
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Figure 34: Test figure of spurious emissions, mode A.3, Vertical polarity
(30MHz — 1GHz), 8DPSK Modulation

: A - No.3.JinShaGang 1st Road,ShiXia,Dalang Town,DongGuan,China.
b ghmﬁﬁ.m fic. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
hitp:/fwww.btl.org.cn

Radiated Emission Measurement

File :FCCP-BELOW 1G Data :#12 Date: 2012-3-7 Time: 22:08:17
80.0 dBuV/m
¢ Limit: ==
 Magine
S
40 l
— 4 5 g
3 gt
. R Ap esdinhna,, W‘»mf\"jww
i i VUV UW e Y
lJ |
M/»J WWW
0.0
30.000 127.00 224.00 321.00 419.00 515.00 612,00 709.00 806.00 1000.00 MHz
Site DG-CB03 Polarization: Vertical Temperature: 25
Limit: FCC Class B 3M Radiation Power;  AC120V/60Hz Humidity: 65 %
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX

Note: 3 M 2480MHZ

Reading Correct Measure-
No. Mk. Freq. Level Factor  ment  Limit Over

MHz dBuV dB dBuv/m dBuV/im dB Detector Comment
1 76.0750 44.80 -18.86 25.94 40.00 -14.06 peak
2 * 209.4500 51.67 -16.33 35.34 43.50 -8.16 peak
3 299.1750 44.43 -12.06 32.37 46.00 -13.63 peak
4 481.0500 40.83 -7.64 33.19 46.00 -12.81 peak
5
6

626.5500  36.58 -3.77 32.81 46.00 -13.18  peak
827.8250  36.27 -1.32 3495 46.00 -11.056 peak

*Maximum data  x:Over limit  l:over margin {Reference Only

File :FCCP-BELOW 1G\Data #12 Page: 1 Engineer Signature:
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Figure 35: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz —26GHz), 8DPSK Modulation

- No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
Raginexing fns. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http://www.btl.org.cn

Radiated Emission Measurement

File :FCCP Data :#17 Date: 2012-3-9 Time: 3:02:19
80.0  dBuY/m
i Limit: o |
ARG
i}
X
40 %
0.0
1000.006 355000 610000  B8650.00  11200.00 13750.00 16300.00 18650.00  21400.00 26500.00 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 25
Limit: FCC_RF_1G-40G_(Peak) Power:  AC 120V/60Hz Humidity: 58 %
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX

Note: 3M 2480MHZ

Reading Correct Measure-
No. Mk. Freq. Level Factor  ment  Limit Over

MHz dBuv dB dBuV/m dBuV/m dB Detector Comment
1 4960.100 43.72 5.78 49.50 74.00 -2450 peak
2 * 4960.100 34.38 5.78 40.16  54.00 -13.84 AVG

*Maximum data  x:Overlimit lover margin (Reference Only

File :FCCP\Data .#17 Page: 1 Engineer Signature:
PCF a4 "pdfFactory Pro" www.pdffactory.com
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Figure 36: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz — 26GHz), 8DPSK Modulation

N No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China,
Enginessing tne. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

http://www.btl.org.cn
Radiated Emission Measurement

File :FCCP Data :#18 Date: 2012-3-9 Time: 3:05:52
80.0  dBu¥/m
i Limit: _—
1
40 %
0.0
1000.000 3550.00  6100.00  8650.00 1120000 13750.00 16300.00 18650.00  21400.00 26500,00 MHz
Site DG-CB0O3 Polarization: Vertical Temperature: 25
Limit: FCC_RF_1G-40G_(Peak) Power:  AC 120V/60Hz Humidity: 58 %
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX

Note: 3M 2480MHZ

Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit Over

MHz dBuv dB dBuv/m dBuV/m dB Detector Comment
1 4959.920 43.40 5.78 49.18 74.00 -24.82 peak
2 * 4959.920  34.06 5.78 39.84 54,00 -14.16 AVG

*:Maximum data  x:Overlimit  Il:over margin (Reference Only

File :FCCP\Data :#18 Page: 1 Engineer Signature:

FCF a "pdf Factory Pro" www.pdffactory.com
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A TUVRheinland®

Figure 37: Test figure of spurious emissions, mode
(1.705MHz — 30MHz), 8DPSK Modulation

Neutron FCC 15209 9K'30MHZ

¥ Engineering Inc.

Test Data
KAIR R RIE
Project No. : 1202C172
Produce Name: Bluetooth Speaker
Model/Type No. : SP-1042
Test Date: 3/7/2012
Temperature : 25 C
Relative Humidity: 46 %
Read
frequency level Factor Level Limit Over
(MHz) dBuV/m__ (dB) (dBuV/m) (dBu¥/m) (dB)

0. 037 52.63 |23.22333| 75. 85333 | 116. 2401904 |-40. 3869

0.472 33.4 | 19.8672 | 53.2672 | 94. 12538486 | -40. 8582

1. 574 27.65 | 19.5426 | 47.1926 | 63. 66413027 |-16.4715

4. 685 26.55 | 18.452 | 45.002 69. 54 —-24.538

11. 592 33.78 [17.89552] b1. 67552 69. 54 -17. 8645

15. 49 30.52 | 18.0314 | 48. 5514 69. 54 ~20. 9886

C, Horizontal polarity
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A TUVRheinland®

Figure 38: Test figure of spurious emissions, mode
(1.705MHz — 30MHz), 8DPSK Modulation

Neutron FCC 15209 9K'3OMHZ

Engineering Inc.

Test Data
KAREREERR
Project No. : 1201C016
Produce Name: hund Kick Audio Syste
Model/Type No. : SFQ-04
Test Date: 1/17/2012
Temperature : 25 T
Relative Humidity: 46 %
Read
frequency level Factor Level Limit Over
(MHz) dBuV/m __ (dB) (dBuV/m) (dBuV/m) (dB)

C, Vertical polarity

0.321 52.04 | 20.2296 | 72.2696 | 97. 47412419 |-25. 2045

0.88 37.17 20. 08 57.2b | 68.71457139 |-11. 4646

1.54 24.23 | 19.546 | 43.776 | 63.85381042 |-20. 0778

7.24 27.28 1 18.0208 | 45.3008 69. 54 —24. 2392

12.12 33.b54 | 17.9272 | b1.4672 69. 54 -18. 0728

18. 25 39.57 | 17.645 | 57.215 69. 54 ~12.325
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Figure 39: Test figure of spurious emissions, mode C, Horizontal polarity
(30MHz — 1GHz), 8DPSK Modulation

_— No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.
am’éém Tnc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code; 523792
hitp://www.btl.org.cn

Radiated Emission Measurement

File :RX-15 Data #12 Date: 2012-3-9 Time: 5:00:20
80.0 dBuV/m
¢ Limit: s
| Magin:
AR | %
ol Wx‘\w/’\«
T b ;
% G 3 "
3 5 .
A iy M el
0.0
30000 127.00 224.00 321,00 418,00 515,00 B12.00 709,00 806,00 1000.00 MHz
Site DG-CB03 Polarization: Horizontaf Temperature: 24
Limit: FCC Class B 3M Radiation Power:  AC 110V/60Hz Humidity: 66 %
EUT: Blustooth Speaker Distance: 3m
M/N: SP-1042
Mode: RX

Note: 3M 2402MHZ

Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment  Limit Over

MHz dBuvV dB dBuvim dBuV/m dB Detector Comment
1 76.0750 48.51 -18.86 29.65 40.00 -10.35 peak
2 192.4750 48.85 -16.69 32.16 43.50 -11.34  peak
3 1 311.3000 55.05 -11.79 43.26 46.00 -2.74 peak
4 * 4155750 52.27 -8.74 43.53 46.00 -247 peak
5
6

68232560  33.56 -3.24 30.32 46.00 -15.68 peak
747.8000  36.15 -2.59 33.56 46.00 -12.44 peak

*Maximum data  x:Over limit  !:over margin (Reference Only

File :RX-15\Data :#12 Page: 1 Engineer Signature:
PCF a4 "pdfFactory Pro” www.pdffactory.com
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Figure 40: Test figure of spurious emissions, mode C, Vertical polarity
(30MHz — 1GHz), 8DPSK Modulation

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.

gnm?:f;:}.'f.ﬁh& Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http://www.btl.org.cn
Radiated Emission Measurement
File :RX-15 Data :#11 Date: 2012-3-9 Time: 4:59:11
80.0 dBuV/m
| Limit: —
| Margin: et
S—
40 I
e : :
DN A MWMN%W e
1 2 /\,J\J"/ W\AMNM
\/\N.F \.N MJVT H(N
0.0
30.000 127.00 224.00 321.00 418,00 515,00 B12.00 709,00 806,00 1000.00 MHz
Site DG-CBO03 Polarization: Vertical Temperature: 24
Limit: FCC Class B 3M Radiation Power:  AC 110V/60Hz Humidity: 66 %

EUT: Bluetooth Speaker

M/N: SP-1042
Mode: RX
Note: 3M 2402MHZ

Distance: 3m

Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuVim dBuv/m dB Detector Comment
1 76.0750 40.84 -18.86 21.98 40.00 -18.02 peak
2 192.4750 39.256  -16.69 22.56 43560 -20.94 peak
3 313.7250 4290 -11.74 31.16 46.00 -14.84  peak
4 415.5750 42,33 -8.74 33.59 46.00 -12.41 peak
5 * 621.7000 37.59 -3.86 33.73 46.00 -12.27 peak
6 827.8250  33.08 -1.32 31.76 46.00 -14.24  peak

*Maximum data  x:Over limit

File :RX-15\Data :#11

l:over margin (Reference Only

FOF & “"pdfFactory Pro"

Page: 1 Engineer Signature:

www.pdffactory.com
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Figure 41: Test figure of spurious emissions, mode
(1GHz —26GHz), 8DPSK Modulation

C, Horizontal polarity

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.

Rl

Enpincaring Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http://www.btl.org.cn
Radiated Emission Measurement
File :RX-15 Data :#11 Date: 2012-3-9 Time; 7:07:37
80.0 dBu¥/m
Limit: B
1
X
40
2
9
0.0
1000000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18050.00  21400.00 26500.00 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 25
Limit: FCC_RF_1G-40G_(Peak) Power:  AC 120V/60Hz Humidity: 58 %
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: RX
Note: 3M 2402MHZ
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuVvim dBuV/m dB Detector Comment
1 1735.000  47.98 -3.83 44,15 7400 -29.85 peak
2 * 1735000 39.40 -3.83 3557 5400 -18.43 AVG
*Maximum data  x:Over limit  l:over margin (Reference Only
File :RX-15\Data #11 Page: 1 Engineer Signature:

FOF &

"pdf Factory Pro"

www.pdffactory.com
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Figure 42: Test figure of spurious emissions, mode C, Vertical polarity
(1GHz — 26GHz), 8DPSK Modulation

— No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Frginesring Ioc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http:/iwww.btl.org.cn

Radiated Emission Measurement

File :RX-16 Data :#12 Date: 2012-3-9 Time: 7:10:45
80.0 dBuV/m '
‘ Limit: —_
1
1
408...2
-]
0.0
1000.000 3550.00 6100.00 865000 1120000 13750.00 16300.00 18850.80  21400.00 26500.00 MHz
Site DG-CB03 Polarization: Vertical Temperature: 25
Limit: FCC_RF_1G-40G_(Peak) Power:  AC 120V/g0Hz Humidity: ~ 58%
EUT: Bluetooth Speaker Distance; 3m
M/N: SP-1042
Mode: RX

Note: 3M 2402MHZ

Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment  Limit Over

MHz dBuV dB dBuV/m dBuV/im dB Detestor Comment
1 1729.000 51.88 -3.90 47.98 74.00 -26.02 peak
2 * 1729.000 41.87 -3.90 3797 5400 -16.03 AVG

*Maximum data  x:Overlimit l:over margin {Reference Only

File :RX-15\Data :#12 Page: 1 Engineer Signature:

POF a4 "pdfFactory Pro" www.pdffactory.com
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Figure 43: Test figure of Radiated emissions inres  tricted bands, Mode
A.1, Horizontal, GFSK Modulation

Neutgon
J Enpinteeing Inc.

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http:/fwww.btl.org.cn

Radiated Emission Measurement

File :FCCP Data :#1 Date: 2012-3-9¢ Time: 1:25:41
110.0 dBu¥/m
{ Limit: —_—
| AVG: —
A
)
] i
[
[ \

70

Lt A a BN A Pt o

MMMW\/V\M} \Lﬂ e A A A B it ]

oo

30.0

2377.000 2382.00  2387.00 239200 2397.00  2402.00 240700  2412.00  2417.00 43700 MMz
Site DG-CB03 Polarization: Horizontal Temperature: 24
Limit: FCC_RF_1G-40G_(Peak) Power:  AC 120V/60Hz Humidity: 66 %

EUT: Bluetooth Speaker
M/N: SP-1042

Mode: TX

Note: 1M 2402MHZ

Distance: 3m

Reading Correct Measure-
No. Mk.  Freq.  Level Factor ment  Limit Over
MHz dBuv dB dBuV/im dBuV/m dB Detector Comment
1 2390.000 22.88 31.91 5479 7400 -19.21 peak
2 2390.000 13.54 31.9 4545 5400 -8.55 AVG
3 X 2402.000 61.52 31.80 93.42 74.00 19.42 peak
4 * 2402.000 52.18 31.90 84.08 54.00 30.08 AVG

*Maximum data  x:Over limit

File :FCCP\Data :#1

l:over margin (Reference Only

FCF & "pdfFactory Rro"

Page: 1 Engineer Signature:

www.pdffactory.com
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A TUVRheinland®

Figure 44: Test figure of Radiated emissions in res

tricted bands, Mode

A.1, Vertical, GFSK Modulation

Heutron

No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.

Bagineering oo, Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
hitp:/fwwww. btl.org.cn
Radiated Emission Measurement
File :FCCP Data :#2 Date: 2012-3-9 Time: 1:28:21
110.0  dBuV/m
Limit: e ¢
HAVE-N— T
3
A
K
T T
N
70 /f \\
2
®
30.0
2377000 2382.00  2387.00 239200  2397.00  2402.00 2407.00 2412.00  2417.00 2427.00 MHz
Site DG-CB03 Polarization:  Vertical Temperature: 24
Limit: FCC_RF_1G-40G_(Peak) Power:  AC 120V/60Hz Humidity: 66 %
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX
Note: 1M 2402MHZ
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuv dB dBuv/m dBuv/m dB Detector Comment
1 2380.000  23.01 31.91 5492 7400 -19.08 peak
2 2390.000 13.67 31.91 4558 5400 -8.42 AVG
3 X 2402.250  60.19 31.90 92.09 7400 18.09 peak
4 * 2402.250 50.85 31.90 8275 54.00 28.75 AVG
*:Maximum data  x:Overlimit l:over margin (Reference Only
File :FCCP\Data #2 Page: 1 Engineer Signature:

FOF & "pdfFactory Pro"

www.pdffactory.com
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Figure 45: Test figure of Radiated emissions inres  tricted bands, Mode
A.3, Horizontal, GFSK Modulation

- No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Engineseing lnc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http:/fwww.btl.org.cn

Radiated Emission Measurement

File :FCCP Data #5 Date: 2012-3-8 Time: 1:37:03
110.0  dBu¥/m

i Limit: e
LAVE: e
1
p
AR
... /’ \\
Iyt A NS p I il 2 W\)‘ \?Q.‘ oo Ao estarenaphean,
i
%
30.0
2455000 2460.00 246500 247000 247500 248000 248500 243000  2495.00 2505.00 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 24
Limit: FCC_RF_1G-40G_(Peak) Power:  AC 120V/60Hz Humidity: 66 %
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX
Note: 1M 2480MHZ
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over
Mz dBuv dB dBuV/m dBuVim 4B Detector Comment
1 X 2479.875 5851 31.80 90.31 74.00 16.31 peak
2 * 2479.875 4917 31.80 80.97 54.00 2697 AVG
3 2483.500 23.42 31.80 5522 7400 -18.78 peak
4 2483500  14.08 31.80 45.88 54.00 -8.12 AVG
*Maximum data  x:Overlimit !:over margin {Reference Only

File :FCCP\Data #5 Page: 1 Engineer Signature:

FCF & "pdfFactory Pro" www.pdffactory.com
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Figure 46: Test figure of Radiated emissions in res

tricted bands, Mode

A.3, Vertical, GFSK Modulation

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.

;,.gff,‘;‘fjf’,i Tne. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http://www.btl.org.cn
Radiated Emission Measurement
File :FCCP Data :#6 Date: 2012-3-9 Time: 1:39:05
1100 dBu¥/m
 Limit: s
| AVE:
1
M
/% 1
70 /} \\
At ot M’V“’MWN"——JW’\AN/ \é\/« Lttt el STATAS
4
X
30.0
2455.000 2460.00  2465.00  2470.00 247500  2460.00  2405.00  2490.00  2495.00 7505.00 MHz
Site DG-CB03 Polarization: Vertical Temperature: 24
Limit; FCC_RF_1G-40G_(Peak) Power:  AC 120V/60Hz Humidity: 86 %
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX
Note: 1M 2480MHZ
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over
MHz dBuv dB dBuV/m dBuv/m dB Detector Comment
1 X 2479.875  53.27 31.80 85.07 7400 11.07 peak
2 * 2479.875  43.93 31.80 7573 5400 2173 AVG
3 2483.500 22.91 31.80 54.71 7400 -19.29 peak
4 2483.500 13.57 31.80 4537 5400 -8.63 AVG
*Maximum data  x:Overlimit  l:over margin (Reference Only
File :FCCP\Data #6 Page: 1 Engineer Signature:

I3

PCF a "pdfFactory Pro"
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Figure 47: Test figure of Radiated emissions inres  tricted bands, Mode
A.1, Horizontal, 8DPSK Modulation

2 Neat No.3.JinShaGang 1st Road,ShiXia,Dalang Town,DongGuan,China.
b gnninmﬁﬂ tnc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
hitp://www.btl.org.cn

Radiated Emission Measurement

File :FCCP Data #11 Date: 2012-3-9 Time: 1:56:07
110.0  dBuV¥/m

Limit —
(RAVE R
3
[ ¥}
70 / \\
WMWWWU A AAAN, L/‘\M_IJ/ \N\m/ AR APV Aty
2
X
30.0
2377.000 2382.00  2387.00 239200  2397.00 240200  2407.00 241200  2417.00 2427.00 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 24
Limit: FCC_RF_1G-40G_(Peak) Power:  AC 120Vi60Hz Humidity: 66 %
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX
Note: 3M 2402MHZ
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 2390.000  22.97 31.91 54.88 74.00 -19.12  peak
2 2390.000 13.63 31.91 45.54  54.00 -8.46 AVG
3 X 2402250  55.29 31.90 87.19  74.00 13.19 peak
4 * 2402250 45.95 31.90 7785 54.00 23.85 AVG
*:Maximum data  x:Over limit l:over margin {Reference Only

File :FCCP\Data :#11 Page: 1 Engineer Signature:

[

PCF a "pdfFactory Pro” www.pdffactory.com




Appendi 1 A TUVRheinland®

Produkte 17024330 001
Products Page 50 of 60

Figure 48: Test figure of Radiated emissions inres  tricted bands, Mode
A.1, Vertical, 8DPSK Modulation

o No.3..JinShaGang 1st Road,ShiXia,DaLang Town,PongGuan,China.
gnm,,;,;,m Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
hitp://www.btl.org.cn
Radiated Emission Measurement

File :FCCP Data #12 Date: 2012-3-9 Time: 1:567:51
1100 dBuV/m

Limit: s
IEVE I
a
¥
%
[\
7 /f \\
WWWWMM ./’WJ \\JVM%M i Y et e,
2
X
30.0
2377.000 2382.00 238700 239200  2397.00 248200  2407.00 241200  2417.00 2427.00 MHz
Site DG-CBO03 Polarization: Vertical Temperature: 24
Limit: FCC_RF_1G-40G_(Peak) Power:  AC 120V/60Hz Humidity: ~ 66%
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: TX
Note; 3M 2402MHZ
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment  Limit  Over
MHz dBuv dB dBuV/m dBuV/im dB Detector Comment
1 2390.000 23.22 31.91 5513 7400 -18.87  peak
2 2390.000 13.88 31.91 4579 5400 -8.21 AVG
3 X 2401.875 58.75 31.90 90.65 74.00 16.65 peak
4 * 2401.875  49.41 31.90 81.31 54.00 27.31 AVG
*Maximum data  x:Over limit  l:over margin (Reference Only

File :FCCP\Data :#12 Page: 1 Engineer Signature:

FOF a& "pdfFactory Pro’ www.pdffactory.com
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Figure 49: Test figure of Radiated emissions inres  tricted bands, Mode
A.3, Horizontal, 8DPSK Modulation

Nendron
;‘ Enghacaring fno.
LTRS

No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http://www.btl.org.cn

Radiated Emission Measurement

File :FCCP Data #7 Date: 2012-3-9 Time: 1:43:41
110.0 dBuV/m
Limit: =
1
/3
7 /J l\
\,\f\// \'@&w
e et i e pe A, M A A oy ]
4
X
30.0
2455.000 2466.00 2465.00 2470.80 2475.00 2480.00 2485.00 2430.00 2495.00 2505.00 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 24
Limit: FCC_RF_’I G-40G_(Peak) Power:  AC 120V/60Hz Humidity: 66 %

EUT: Bluetooth Speaker
M/N: SP-1042

Mode: TX

Note: 3M 2480MHZ

Distance: 3m

Reading Correct Measure-
No. Mk. Freq.  Level Factor ment  Limit Over
MHz dBuv dB dBuVv/m dBuVim dB Detector Comment
1 X 2480.000 52.38 31.80 84.18 7400 10.18 peak
2 * 2480.000 43.04 31.80 74.84 54,00 20.84 AVG
3 2483.500 23.66 31.80 55,46 74.00 -18.54 peak
4 2483.500 14.32 31.80 46.12 5400 -7.88 AVG

*Maximum data  x:Over limit

File :FCCP\Data :#7

l:over margin {Reference Only

FOF a "pdfFactory Pro"

Page: 1 Engineer Signature:
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Figure 50: Test figure of Radiated emissions inres  tricted bands, Mode
A.3, Vertical, 8DPSK Modulation

o No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan, China.
Engineering Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

hitp:/fwww.btl.org.cn
Radiated Emission Measurement

File :FCCP Data :#8 Date: 2012-3-9 Time: 1:46:59
110.0 dBuV¥/m

Limit: —“
(VB e

/%
70 /f \\
Y OV WNNY YL I e J’j \,3:’;,_ P i AR, A st A i
4
X
30.0
2455.000 2460.00  2465.00  2470.00 247500 2480.00 2485.00  2430.00  2495.00 2505,00 MHz

Site DG-CBO3 Polarization: Vertical Temperature: 24
Limit: FCC_RF_1G-40G_{Peak) Power:  AC 120V/60Hz Humidity: 66 %
EUT: Bluetooth Speaker Distance: 3m

M/N: SP-1042

Mode: TX

Note: 3M 2480MHZ

Reading Correct Measure-
No. Mk.  Freg.  Level Factor  ment Limit  Over
MHz dBuv dB dBuV/m dBuV/m dB Detector Comment

1 X 2479.875 54.65 31.80 86.45 74.00 1245 peak

2 * 2479875 4531 31.80 77.11 54.00 23.11 AVG

3 2483.500 23.15 31.80 54.95 74.00 -19.05 peak

4 2483.500 13.81 31.80 45.61 54.00 -8.39 AVG
*:Maximum data  x:Over limit  [:over margin (Reference Only
File :FCCP\Data :#8 Page: 1 Engineer Signature:

FOF a "pdfFactory Pro" www.pdffactory.com
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Figure 51: Test figure of conducted emissions, mode A, line live

Neulion
Enginesehin Inc.

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:{(0769)-8319-6000 Post Code: 523792

http:/imww.btl.org.cn

Conducted Emission Measurement

File :1202C172-FCCP-CON Data :#4 Date: 2012/3/8 Time: 0:59:48
800 dBuV
! Limit; —
LAVG: e
.
=y
S
R
4o0.)
Voo ;
N sl .
WV I\MJW‘V WW ot ‘\\L;h'“w\(‘
- ia e
0.8 ‘
0.150 0.5 (MHz) 30,000
Site DG-CO01 Phase: L1 Temperature: 25
Limit: FCC Class B Conduction(QP) Power:  AC 120V/60Hz Humidity: 58 %
EUT: Bluetooth Speaker Distance:
M/N: SP-1042
Mode: TX
Note: 1M 2402MHZ
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit  Over
MHz dBuv dB dBuv dBuv dB Detector Comment
1 0.1658  29.05 9.79 38.84 6517 -26.33 peak
2 0.2772  18.39 9.79 2818 60.90 -32.72 peak
3 0.5552  18.28 9.81 28.09 56.00 -27.91 peak
4 1.5193  15.99 9.91 25.90 56.00 -30.10 peak
5 * 6.4198  25.81 10.07 35.88 60.00 -24.12 peak
6 18.1352  20.23 10.42 30.65 60.00 -29.35 peak
*Maximum data  x:Over limit  l:over margin {Reference Only

File :1202C172-FCCP-CON\Data #4

-3

FoF a "pdfFactory Pro"
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Figure 52: Test figure of conducted emissions, mode A, line neutral

- No.3.JinShaGang 1st Road,ShiXia,DalLang Town,DongGuan,China.
gﬂjﬁm,‘}‘fg trc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

http:/fiwww.btl.org.cn
Conducted Emission Measurement

File :1202C172-FCCP-CON Data :#3 Date: 2012/3/8 Time: 0:55:26
80.0 dBuV

¢ Limit:

/

.,
P |

/

40

=N

h"\/% | | J%r‘u . gi
Y ( . ,.W i, " "
TN NE T g Y i 1

=

0.0
0.150 05 MHz) 5 30.060

Site DG-CO1 Phase: N Temperature: 25

Limit: FCC Class B Conduction(QP) Power:  AC 120v/60Hz Humidity:  58%

EUT: Bluetooth Speaker Distance:

M/N: SP-1042

Mode: TX

Note: 1M 2402MHZ

Reading Correct Measure-

No. Mk.  Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuV dBuV dB Detector Comment
1 0.1975 25.63 9.66 35.29 63.72 -28.43 peak
2 0.2816 22.31 9.67 31.98 60.77 -28.79 peak
3 0.8991 14.43 9.70 24.13 56.00 -31.87 peak
4 1.8680  15.07 9.76 2483  56.00 -31.17 peak
5 > 6.4881 24.21 9.98 34.19 60.00 -25.81 peak
6 17.8490 20.80 10.41 31.21 60.00 -28.79 peak

*Maximum data  x:Over limit  l:over margin {Reference Only

File :1202C172-FCCP-COMData :#3 Page: 1 Engineer Signature: TRACY

FCF & "pdf Factory Pro" www.pdffactory.com
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Figure 53: Test figure of conducted emissions, mode D, line live

- No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.
" Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

Eopinexring Inc.
http:/fwww.btl.org.cn
Conducted Emission Measurement

File :1202C172-FCC-CON Data #4 Date: 2012/3/8 Time: 0:49:36
80.0  dBuV
 Limit =
.
e I
L
481
i i ;
WMy 2 i YN &
WV ™ WWJ i WW i Wx
L bl i
0.0
0.150 0.5 MHz) 30.000
Site DG-C01 Phase: L1 Temperature: 25
Limit: FCC Class B Conduction(QP) Power:  AC 120V/60Hz Humidity: 58 %
EUT: Bluetooth Speaker Distance:
M/N: SP-1042
Mode: CHARGING
Note:
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv dBuV dB Detector Comment
1 0.1658  28.05 9.79 37.84 6517 -27.33 peak
2 0.2772  19.39 9.79 29.18  60.90 -31.72 peak
3 0.6508  16.00 0.83 2583 56.00 -30.17 peak
4 15193  14.49 9.91 2440 56.00 -31.60 peak
5 * 6.4198  25.31 10.07 3538 60.00 -24.62 peak
6

181362  21.73 10.42 3215 60.00 -27.85 peak

*Maximum data  x:Over limit  l:over margin ‘ {Reference Only

File :1202C172-FCC-CON\Data #4 Page: 1 Engineer Signature: TRACY
FOF a "pdf Factory Rro" www.pdffactory.com
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Figure 54: Test figure of conducted emissions, mode D, line neutral

- No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
B Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

Eopinenting Inv.
hitp://www.btl.org.cn
Conducted Emission Measurement

File :1202C172-FCC-CON Data :#3 Date: 2012/3/8 Time: 0:44:27
80.0 dBuV
- Limit: '}
LAVG:
.
\%
=
T,
40
3 5

Pl

...... . 4 | m‘m . g
M St ot

P
i

0.0 i

0.150 5 [MHz) [ 30.000
Site DG-C01 Phase: N Temperature: 25
Limit: FCC Class B Conduction(QP) Power:  AC 120V/60Hz Humidity: 58 %
EUT: Bluetocth Speaker Distance:
M/N: SP-1042
Mode: CHARGING
Note:
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit  Over
MHz dBuv dB dBuV dBuvV dB Detector ©  Comment

1 0.1975  24.63 9.66 34.29 6372 -29.43 peak
2 0.2816  21.31 9.67 30.98 60.77 -29.79 peak
3 0.8991 14.93 9.70 2463  56.00 -31.37 peak
4 1.8680 13.57 9.76 23.33 56.00 -32.67 peak
5
6

* 6.4881 23.21 9.98 33.19 60.00 -26.81 peak
17.8490  21.30 10.41 31.71 60.00 -28.29 peak

*Maximum data  x:Over limit  !:over margin {Reference Only

File :1202C172-FCC-CON\Data #3 Page: 1 Engineer Signature: TRACY
PCF a4 "pdfFactory Pro" www.pdffactory.com
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Figure 55: Test figure of Radiated emissions, mode D, Horizontal polarity

(30MHz — 1GHz)

Noulron

No.3.JinShaGang 1st Road,ShiXia,Dalang Town,DongGuan,China.

Papinesring Inc. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http://www.btl.org.cn
Radiated Emission Measurement
File :FCCE Data :#1 Date: 2012-3-7 Time: 20:49:45
80.0 dBuV/m
¢ Limit: —i
| Margin:  ——|

H

o

{

—T—j 5 7
. [, ‘\ £ >B£ W""" 7 y MW W
N NS s
0.0
30.000 127.00 224.00 321.00 418.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site DG-CBO03 Polarization; Horizontal Temperature: 25
Limit: FCC Class B 3M Radiation Power:  AC 120V/60Hz Humidity: 65 %

EUT: Bluetooth Speaker

Distance: 3m

M/N: SP-1042
Mode: charging
Note:
Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit  Over
MHz dBuvV daB dBuVim dBuv/m dB Detector Comment

1 61.5250  48.02  -17.51 30.51 40.00 -9.49 peak

2 * 1221500 61.02 -18.25 42,77 4350 -0.73 peak

3 ! 1221500 60.70 -18.25 42.45 4350 -1.05 QP

4 1 197.3250 54.83 -16.62 38.21 43.50 -5.29 peak

5 250.6750 4555  -14.51 31.04 46.00 -14.96 peak

6 2822000 4295 1252 3043  46.00 -15.57 peak

7 607.1500 35.31 -4.13 3118  46.00 -14.82 peak
*:Maximum data  x:Overlimit l:over margin (Reference Only

File :FCCE\Data :#1

FOF & "pdfFactory Pro”

Page: 1 Engineer Signature:
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Figure 56: Test figure of Radiated emissions, mode

(30MHz — 1GHz)

Noutron
Eryringering Inc.

D, Vertical polarity

No.3.JinShaGang 1st Road, ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792

http://www.btl.org.cn

Radiated Emission Measurement

File :FCCE Data :#2 Date: 2012-3-7 Time: 20:53:32
80.0 dBu¥/m
| Limit: _—
| Margin: |
S—
40 r—§
! A OO
» 5
\\ 2 4 . s Kt A0
¥ \‘AV“\J\
6.0
30.000  127.00 224.00 321.00 £18.00 515.00 612.00 709.00 806.00 1000.00 MHz
Site DG-CB03 Polarization: Vertical Temperature: 25
Limit; FCC Class B 3M Radiation Power:  AC 120V/60Hz Humidity: 65 %
EUT: Bluetooth Speaker Distance; 3m
M/N: SP-1042
Mode: charging
Note:
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuVim dBuV/m dB Detector Comment
1 1 591000 54.47 -17.50 36.97  40.00 -3.03 peak
2 * 1221500 59.33 -18.25 41.08 43,50 -242 peak
3 197.3250 47.65 -16.62 31.03 43.50 -12.47 peak
4 279.7750 4172 -12.66 29.06 46.00 -16.94 peak
5 393.7500  35.39 -9.25 26.14  46.00 -19.86 peak
6 755.0750  35.40 -2.49 32.91 46.00 -13.09 peak
*“Maximum data  x:Over limit  !:over margin {Reference Only
File :FCCE\Data :#2 Page: 1 Engineer Signature:

POF a "pdfFactory Pro”

www.pdffactory.com




Produkte
Products

Appendi 1 A TUVRheinland®

17024330 001
Page 59 of 60

Figure 57: Test figure of Radi
(1GHz — 6GHz)

Nenizon
Fapincaring Inc.

ated emissions, mode D, Horizontal polarity

No.3.JinShaGang 1st Road,ShiXia,DaLang Town,DongGuan,China.
Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
http://iwww.btl.org.cn

Radiated Emission Measurement

File :FCCE Data :#4 Date: 2012-3-9 Time: 3:13:31
80.0 dBuV/m
' Limit: —_
N W
LAarh A AT
DL st e
m WWWWMW/M
WL
2
X
0.0
1000.000 1500.00 2000.00  2500.00  3000.00  3500.00 400000  4500.00  5000.00 6000.00 MHz
Site DG-CB03 Polarization: Horizontal Temperature: 24
Limit: FCC above 1G Radiation (Peak) Class B Power:  AC 120V/60Hz Humidity: 86 %
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: charging
Note:
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuV dB dBuV/m dBuV/m dB Detector Comment
1 1737.500 4594 -3.80 42.14 74.00 -31.86 peak
2 * 1737.500 36.64 -3.80 32.84 54.00 -2116 AVG
*Maximum data  x:Over limit  l:over margin (Reference Only

File :FCCE\Data :#4
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Figure 58: Test figure of Radiated emissions, mode D, Vertical polarity
(1GHz — 6GHz)

et No.3.JinShaGang 1st Road,ShiXia,Dal.ang Town,DongGuan,China.
Epgiwm tne. Tel: (0769)-8318-3000 Fax:(0769)-8319-6000 Post Code: 523792
> ) http:/Awww bil.org.cn

Radiated Emission Measurement

File :FCCE Data #3 Date: 2012-3-9 Time: 3:11:05
80.0 dBuv/m
Limit: e |
et
MMWWM
® ;‘ M,»/“ VU’WM\,».,««W
MW‘W"
%
0.0
1000.000 1500.00  2000.00 250000  3000.00  3500.00  4000.00  4500.00  5000.00 6000.00 MHz
Site DG-CB03 . Polarization: Vertical Temperature: 24
Limit: FCC above 1G Radiation (Peak) Class B Power:  AC 120V/60Hz Humidity: 66 %
EUT: Bluetooth Speaker Distance: 3m
M/N: SP-1042
Mode: charging
Note:
Reading Correct Measure-
No. Mk.  Freq. Level Factor ment Limit  Over

MHz dBuV dB dBuv/m dBuvim dB Detector Comment
1 1237.500  48.40 -7.81 40.59  74.00 -33.41 peak
2 * 1237.500 37.42 -7.81 29.61 54.00 -2439 AVG

*Maximum data  x:Over limit  l:over margin {Reference Only

File :FCCE\Data :#3 Page: 1 Engineer Signature:
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